87—-G42-3699-00

MAIN FRAME

(GX—4200) 99-G42-3706-01

99-G30—-3529—-00

99—-G30—-3524-00

99-G30-3526—-00
99—-(G42-3537-04

99—-G30—-3516—-00
99-G30—-3525-00
99-G30-3536—-00
99-G20—-8555—-00(2X)

99-G30-3523-00 \

REAR AXEL

99-G20—-8001-04
99—-G20—1639-00(2X)

om|mmo|uowo|§ﬂxv|/ 99-G20-8557-00(2X)

_ 99-620-7509-06(2X)

7502-05(2%) / 2 99-620-8556-00(2X)
Pt 99-620—1611-00(2X)

99—-G30—-3528-00 /'!
N| A,

99-G20-1632-00 99-G30—-3647-00

99-G20—-8505-00
99-280-7017-02
99-280—-7012-02
99—-G20—-8555-00

99-G20-7503-12
99-G30—3630—00 99-G30—-3645—-00
*NOTE* USE 99-G20-1630—-00
FOR GX—4000
99-G30-3612—-00

DETAIL A

) T~ 99-G30—3609-01

*NOTE*

GX—4000 USES PART # 99-G40—4721-00
GX4000 EMBLEM BOTH SIDES

!

A
/

1/
o 99-G30-3609—02

\
\\
! -
SEE DETAIL A \/

99-G30-9513—-00



MAIN FRAME
87-G42-3699-00

PART #

DESCRIPTION

[9)
<

99-280-7012-02

NUT, NYLOC 1/4-20

99-280-7017-02

FLAT WASHER, 1/4 SST.

99-280-7020-04

FLAT WASHER, .750 X .375 X .031

99-G20-1611-00

HANDLE

99-G20-1632-00

STOP, GUIDE ARM

99-G20-1639-00

KNOB, REAR PANEL

99-G20-7502-05

FLAT WASHER, .625 X .312 X .032 SST

99-G20-7503-12

SHSB, 5/16 X 1

99-G20-7509-06

LOCK WASHER, RIBBED (REAR ACCESS)

99-G20-8001-04

SPRING, REAR GUIDE

99-G20-8505-00

SPRING, #520 HOOD KNOB

99-G20-8555-00

THREADED INSERT SST.

99-G20-8556-00

RETAINING CLIP

99-G20-8557-00

WASHER, BELLEVILLE

99-G30-3516-00

BRACKET, HANDLE ACTUATOR

99-G30-3523-00

COVER, HANDLE ACTUATOR (TOP)

99-G30-3524-00

COVER, HANDLE FRONT (TOP)

99-G30-3525-00

COVER, HANDLE ACTUATOR (BOTTOM)

99-G30-3526-00

COVER, HANDLE FRONT (BOTTOM)

99-G30-3528-00

PANEL, REAR ACCESS

99-G30-3529-00

PANEL, NAME PLATE

99-G30-3536-00

CROSS BAR, REAR ACCESS

99-G30-3609-01

SIDE PLATE, LEFT

99-G30-3609-02

SIDE PLATE, RIGHT

99-G30-3612-00

PIVOT, CROSS BAR (REAR)

99-G30-3630-00

GUIDE ARM, REAR

99-G30-3645-00

BRACE, BACK PANEL

99-G30-3647-00

KNOB, HOOD

99-G30-9513-00

LIGHT, SIDE

99-G42-3537-03

SUPPORT BRACE HOOD KNOB

99-G42-3537-04

CROSSBAR, REAR TANK

99-G42-3706-01

COVER, FUEL TANK

—\—‘—\—‘—\—\—\—‘—\—‘—\—‘—‘—‘—‘—‘—‘—‘NI\JL—‘—‘C\)—‘I\J@—‘NM—‘—‘—'




WQIO#NIMQQO IO ‘_ 99-G20-7514—01(4X)
FRONT WHEEL CARRIAGE 99-G30-8501-01(2X)

(GX—4200) 99-280-7006—06 (2X)
99-280-7015-01 (2X)
99-280-7018-07(2X)

99-G30—-3580-00
99—G20—1502—00(2X) @
\
J v //l
99—-G30—-3500—-01 w‘
>,

O
N 99-630-7503—-06 99—G20—8500—06(6X)
b
A 2

>

B

99-G30-3501—-01(3X)

99—-G30—3500—-02

D 99-630-7503—02
G20—7507-08(18X) Q)
G10-7501-02(16X) 3

99-G20-7020—-04(2X)
99—-G30—-3580-01

99-280-7012-03

99-280-7018-07
99-G30-3514-00

" 99-G30-3501-02

"‘ 99-280-7012-03
99-G30—-9500-00

99-G30-8501-02
*NOTE* FOR GX4000

USE PART # 99—-G40-9500—04




FRONT WHEEL CARRIAGE
87-G42-3699-01

PART # DESCRIPTION QTY
99-280-7006-06 1/4-20 X 1 1/4" SHCS 2
99-280-7012-03 5/16-18 NYLOC NUT 1
99-280-7015-01 JAM NUT, 1/4-20 SST. 2
99-280-7018-07 LOCK WASHER, 1/4" SPLIT 2
99-G10-7501-02 LOCK WASHER, 5/16 COUNTER SINK 16
99-G20-1502-00 | BUSHING, AXLE SUPPORT (DELRIN) 2
99-G20-7020-04  WASHER, DELRIN 3/4 X .375 X .031 2
99-G20-7507-08  |5/16-18 X 1 SST. FHS. 18

99-G20-7509-03

3/8" SPLIT WASHER

99-G20-7514-01

1" SNAP RING

99-G20-8500-06

BEARING, 10" WHEELS, BREAK, PUMP SHAFT

99-G20-9510-01

PIN, MALE AMP

99-G20-9510-05

PLUG 2 PIN

99-G30-3500-01

FRONT WHEEL AXLE SUPPORT (LEFT)

99-G30-3500-02

FRONT WHEEL AXLE SUPPORT (RIGHT)

99-G30-3501-01

FRONT WHEEL BRACKET W/HOLES

99-G30-3501-02

FRONT WHEEL BRACKET W/OUT HOLES

99-G30-3514-00

ACTUATOR BRACKET, FRONT WHEEL CARRIAGE

99-G30-3580-00

AXLE, FRONT WHEEL

99-G30-3580-01

SPACER, FRONT WHEEL SHAFT 1.125"

99-G30-7503-02

3/8 X2 1/4" SHSB

99-G30-7503-06

3/8 X 1 3/4 SHSB 5/16-18 THREADS

99-G30-8501-01

WHEEL, FRONT. 4 X 4 MOLD ON POLY

99-G30-8501-02

WHEEL, FRONT. 4 X2 MOLD ON POLY

99-G30-8547-00

CLAMP, GX 3000 BELLOW

99-G30-9500-00

BLADE ACTUATOR

99-G30-9503-00

BELLOW, GX-3000

99-G30-9503-01

TUBING, BELLOW VENT

P A A NN A A aa W= aNDNoOO NN~




\/

87—-G42-3699-02
MAIN FRAME
(GX—4200)

99-G20-7510—03(4X)
99—-G42-7000—00(4X)

MOUNT HARDWARE ABOVE
MOTOR MOUNTING PLATE

99-G20-7510—02(4X)
99-620-7505—12(4X)

99-280-7018-08(2X) BOTH SIDES

99-G20-7505—16(2X) BOTH SIDES
®
99-G30-7507—-00(BX) N
99-G10-7501-02(8X)

99-G42-3505—-00

99-G20-7503—-12
99-6G20-7502—-05

99-G10-2650—-00

99-G30-3598-0
99-280-7018-07(2X
99-280-7015-01(2X
99-620-7505-13(2X

99-280—-7018-07-

99-G30—-3598—

99-G30—3598-02(2X q

99-630—3507-0.
99-G20-7511-02

99-280-7015-0

99—-G30—-3601-00 99-G30-8520-06

99—-G30—-3600—-00

noh

G20-8500—-06(2X)

G20-7514—01(2X)
99-G30-7513-0

99—G20—7504—02(2X)

99-G30-8508—00(2X;

99—-G10-8505-03(2X)

99-280-7006—05(2X,

<
&,

&)

N~

99-280-7018-08
99-G20-8511-00
99—280—-7018—08(4X)
99—G30-7507—-00(4X)
99-G30-8500-07(2X)

E195121
HEADLIGHT:

. 99-280-7018—08(2X)

9-280-7018-08(2X) dy
\ 0 2 99-620-7519-06
50 99-28057018~07(2X) > e
0 / /\ S*
D

*NOTE* FOR GX4000
USE PART # 99-G40-8501-03(2
BOTH SIDES

99—-G30-8508—02(2X)

99-G30—-8501—-00(2X
99-620—7505-21(2X)

99-G30-8520—01(2X

99—-G30-3507-06

—99-G30-3507-08

—99-G30—3516—01
'99-G20—7505—16(8X)
99-280-7018—08(8X)

99—G20-8500—06(2X)

99—G30—3507-01(2X)

58-020-7505- 1620 ¢ 99—G20—7504-02(2X)

99—-G30-3504—-01

S—=—=\

99—G20—7509—-04(4X)
99—G20-7513-02(4X)
99—G20—1625—-00(2X)
99-630-3624—00(2X)
99-G30-3581-00
99—G20-7505-03(2X)
99—280-7018-01(2X)
99-G30-7503-05
99-G30-3582-00

22 99-G20~7505-07(2X),
Q
/
99-G30-8505—-09 N

99—-G20-7510—-02
99-G30—-3582—-01

99-G20-7509—-03(2X)
99-G20-7501-01(2X)
99-G30-3506—-00

99—G20-7510—02(4X)

99630351700
99-G30-3504—02
99—-280—7006—06(2X)

99-G10-2649-00 99-G20-1611-00

99-280-7012-0
99-620-7505-01 (2X .
5 99-G20—1583-00
99-280-7018-07(2
750708 (6X)

99—-280-7007-04



MAIN FRAME
87-G42-3699-02

PART # DESCRIPTION QTY
99-280-7006-05 |1/4-20 X 1 SHCS 2
99-280-7006-06 | 1/4-20 X 1 1/4 SHCS 2
99-280-7007-04 5/16-18 X 3/4 FHS. 1
99-280-7012-01 |NUT, NYLOC 10-24, CAD PLATE 1
99-280-7015-01 |NUT, JAM 1/4-20 SST. 3
99-280-7018-07 |LOCK WASHER, 1/4" SPLIT 11
99-280-7018-08 LOCK WASHER, 5/16" SPLIT 21
99-G10-2649-00 |LIGHT HOLDER 1
99-G10-2650-00 BLOCK, HOOD SUPPORT GX3000 1
99-G10-7501-02 |LOCK WASHER, 5/16 COUNTERSINK 12

99-G10-8505-03

SPRING, BLADE BLOCK ON GS1000

99-G20-1583-00

GUARD, ARBOR LOCK SHAFT

99-G20-1611-00

HANDLE

99-G20-1625-00

BLOCK, BATTERY G2000,

99-G20-7501-01

WASHER, FLAT 3/8" STL CAD

99-G20-7502-05

5/16 TRA WASHER

99-G20-7503-12

5/16 X 1 SHSB BLK STL

99-G20-7504-02

1/2-20 X 1 3/4 GR8 HEX BOLT

99-G20-7505-01

1/4-20 X 1 HEX BOLT SST.

99-G20-7505-03

1/4-20 X 1 1/4 GR8 HEX BOLT

99-G20-7505-07

3/8-16 X 1 1/4 GR8 HEX BOLT

99-G20-7505-12

H.H. 7/16-14 X2 3/4

99-G20-7505-13

1/4-20 X 2 3/4 HEX BOLT

99-G20-7505-16

5/16-18 X 1 1/2 HEX BOLT

99-G20-7505-19

5/16-18 X 1 1/4 HEX BOLT

99-G20-7505-21

5/16-18 X 1 3/4 HEX BOLT

99-G20-7507-08

5/16-18 X 1 FHS SST.

99-G20-7509-03

LOCK WASHER, 3/8" SPLIT

99-G20-7509-04

LOCK WASHER, 1/2" SPLIT

99-G20-7510-02

WASHER, FLAT 1/2X 1 1/4 OD

99-G20-7510-03

FLAT WASHER, 7/16

99-G20-7511-02

LOCK WASHER, 1/4 EXT TOOTH

99-G20-7513-02

NUT, DOUBLE JAM 1/2-20

99-G20-7514-01

SNAP RING EXT 1"

99-G20-7519-06

DOWEL PIN 3/16 X 3/4 PRECISION

99-G20-8500-06

BEARING, 10" WHEELS, BRK, PUMP, SHFT

99-G20-8511-00

BALL JOINT, HOOD

99-G30-3504-01

SIDE FRAME, LEFT

99-G30-3504-02

SIDE FRAME, RIGHT

99-G30-3506-00

PLATE, FRONT

99-G30-3507-01

SUPPORT, FRONT WHEEL

99-G30-3507-03

SUPPORT, FRONT WHEEL

99-G30-3507-06

SPRING BLOCK, UPPER (FRONT WHEELS)

99-G30-3507-07

SPRING BLOCK, LOWER (FRONT WHEELS)

99-G30-3507-08

SPRING BLOCK, STOP (FRONT WHEELS)

99-G30-3516-01

ACTUATOR BRACKET, LOWER FRT SHOCK

99-G30-3517-00

GUIDE BAR, ARBOR SHAFT

99-G30-3581-00

PLATE, BATTERY

99-G30-3582-00

SHAFT, ARBOR

99-G30-3582-01

SPACER, ARBOR LOCK

99-G30-3598-00

AXLE, REAR WHEELS

S o aaaalaaaaN 222 AR AR 2 RNORNONERNANNRRS NN




MAIN FRAME
87-G42-3699-02

99-G30-3598-01

BUSHING, FRONT CARRIAGE

99-G30-3598-02

SPACER, REAR SHAFT .690" (DELRIN)

99-G30-3600-00

SHAFT, BLADE

99-G30-3601-00

WASHER, ARBOR (OUTER)

99-G30-3624-00

ARM, BATTERY

99-G30-7503-05

1/4 X 1 SHSB

99-G30-7507-00

5/16-18 X 1 1/4 FHS SST.

99-G30-7513-01

5/8-11 NUT

99-G30-8500-07

BEARING, BLADE SHAFT 1 1/2"

99-G30-8501-00

WHEEL, REAR 12 X 4 MOLD ON POLY

99-G30-8505-09

SPRING, ARBOR LOCK

99-G30-8508-00

BUSHING, FRONT WHEEL SPRING BLK

99-G30-8508-02

CAP, RUBBER, RULON BUSHING

99-G30-8520-01

SPUR GEAR, 16160

99-G30-8520-06

SHEAVE, BLADE SHAFT

99-G30-8520-08

BUSHING, BLADE SHAFT

99-G42-3505-00

PLATE, MOTOR MOUNT

99-G42-7000-00

NYLOC NUT 7/16"

-h—\—\—\NNN—\NN—\a—\N—\—\N—\




87—G42—-3699-03
MOTOR

(GX—4200)

99-G30-8512-12 99-G30-8512-04

99-G30-8513-05

99-G42-3536-0 °
99-G42-3736-0

99-G20-8513-00

\ 99-G20-8513-04
@

Bl 99-G20-8513-02

99-G20-8513-01(2X)

99-G42-8002-0
99-G42-8002-0

) C |

=] 9-G42-8003-00
= = 99—-G42-8002—01
$ = .
SEE G30—3699—06 DRAWING U_M._|>_ _l |>|
FOR THROTTLE LINKAGE LADE BELT
PUMP BELT M38525 AN_U_C wmlmmolwoémlomaxv
M38525 Am_ux oolowolwmomlomaxv

99-280-7017-03(3X)

99—G42—-3700-0
BRACKET SUPPLIED
WITH MUFFLE
99—280—7018—08(4X)
99—642-3522—-0
99-G20—-7505—01(3X
99-G30-8520—07
— 99-G30-8520—0 "
99—G20—8532—00(2X)
N 99-G20—8527—-0 ]

-‘ﬁ I e 1
\ > 9-G30-8527-01 /’

99-280-7018—07(3X)
99-G10-7516—-01

99-G40-8527-0

99-G42-3700-0

99-G20-8532-00
99-G42-3711-0 99-280-7018-08(2X)

99-G42—3710—0 EE DETAIL —A-



G3000 MOTOR
87-G42-3699-03

PART #

DESCRIPTION

[9)
<

99-280-7012-02

NUT, NYLOC 1/4-20

99-280-7017-03

FLAT WASHER, 5/16 SEA GR8

99-280-7018-07

LOCK WASHER, 1/4 SPLIT

99-280-7018-08

LOCK WASHER, 5/16 SPLIT

99-G10-7516-01

1/4-20 X 3/4 SET SCREW, KNURL PT.

99-G20-7505-01

1/4-20 X 1 H.H.

99-G20-7505-06

H.H. 5/16-18 X 1

99-G20-8513-00

HOSE, 3/8 ID. GATES 6 LOLA

99-G20-8513-01

FITTING, PUSH ON 6LOC-4RMP GATES

99-G20-8513-02

ADAPTER, HCI MP-MP90-4-4

99-G20-8513-04

VALVE, BALL BV-04N LHA

99-G20-8513-05

TUBE, CLEAR VINYL 3/4ID. X1 OD

99-G20-8527-09

1/4 X 1/4 X 2 1/4 KEY WAY

99-G20-8532-00

CLAMP, MUFFLER 1 1/8

99-G30-8512-04

HOSE CLAMP, OIL DRAIN

99-G30-8512-11

HOSE, 4" AIR INTAKE TUBE

99-G30-8512-12

DUST CAP, OIL DRAIN-RP85123

99-G30-8520-05

SHEAVE, MOTOR

99-G30-8520-07

BUSHING, MOTER SHEAVE

99-G30-8538-04

FILTER, FOAM FRE-AIR (YELLOW)

99-G30-9510-03

RING TOUNG (YELLOW)

99-G30-9510-04

COUPLER, 10-12 AWG YELLOW FEMALE

99-G30-9510-07

COUPLER, 10-12 AWG YELLOW MALE

99-G30-9511-03

WIRE, 12 AWG (WHITE)

99-G40-8527-00

MOTOR. KOHLER 22H.P.

99-G42-3522-05

AIR DIVERTER

99-G42-3536-03

TUBE, AIR INTAKE

99-G42-3700-01

SPACER, EXHAUST

99-G42-3700-02

PLATE, MUFFLER MOUNT

99-G42-3710-00

RUBBER, MOTER MOUNT

99-G42-3711-01

PLATE, MOTOR MOUNT

99-G42-3736-00

AIR CANISTER SUPPORT BRACE

99-G42-8002-01

HEX BUSHING

99-G42-8002-02

BRASS NIPPLE, 1/4 X 2

99-G42-8002-03

COUPLING, 1/4" BRASS

99-G42-8003-00

TUBING, EXHAUST

SlalalaAlalaAa aAlalaAlaAlaAa AN WW A2l ala a2 22 N2 WO YNO W -~ 4H




87/—-G42-3699-04
BLADE IDLER PULLEY

(GX~-4200) 99—G30-3505-00
MOTOR MOUNTING
PLATE REFERENCE

99-G20-7503—-12

99-(G20-7502-05

74

(wa“

A\

99-G42-8500-00

99—G620—7505—-19(2X)
99-280—7018—08(2X) /

A
?

99-G20-1587-02

99-G20-7502-05(2X)

99-G20-7503—-08

99-G20-7503-06
99-G20-1588-00

@@Iomolémémloél////////

99-G20-7503—-06

99-G20-1623-00

99-G20-7513—-12

99-G20-1521-00

99-G20—-1587-03
99-G20—-8500—-02(3X)



BLADE IDLER PULLEY
87-G42-3699-04

PART # DESCRIPTION QTY
99-280-7018-08 LOCK WASHER, 5/16 SPLIT 2
99-G20-1518-01 PULLEY, FOR PUMP & BLADE 1
99-G20-1521-01 ARM, BLADE IDLER PULLEY 1
99-G20-1587-02  |SPACER, ALUM. .350 WIDE 1
99-G20-1587-03  SPACER, ALUM. .100 WIDE 1
99-G20-1588-00 | BLOCK, BLADE IDLER PULLEY MOUNT. 1
99-G20-1623-00 BUSHING, G.A. 1
99-G20-7502-05 |\WASHER, FLAT .625 X .312 X .032 SST. 3
99-G20-7503-06  5/8 X 3/4 SHSB BLK STEEL 2
99-G20-7503-08  |5/16 X 3/4 BLACK STEEL 1
99-G20-7503-12  5/16 X 1 SHSB 1
99-G20-7505-19  5/16-18 X 1 1/4 GRADE 8 H.H. 2
99-G20-7513-12 | 1/2-13 JAM NUT 1
99-G20-8500-02 |BEARING, IDLER PULLEY R10LL 3
99-G42-8500-00  SPRING, BLADE IDLER PULLEY #231 1




87/—G42—-3699—-05  99-620-7505-21(2X) s
PUMP IDLER PULLEY ®¢728077018708(20 =
(GX-4200)

= 99-630-3586—00
& CROSS BAR
= REFERENCE

G 99-G20-1585-00
99-G20-1587-02 '
99-G20-7513-12

99-G20—1623—00
99-G20-7502-05
> 99-280-7017-03

\ \@@Iomolwmoulom

)
\

99-G20-7503-06(2X) ‘
-

99—-G20-8505-01

el
\

)
) b

99-G20-1521-00
99—-G20-1587-03

-

99-G20—-8500—-02(3X)
99-G42-7001-01
99-G20-1518-01

99-G20-7509-03

99-6G20-7513-01



PUMP IDLER PULLEY
87-G42-3699-05

PART #

DESCRIPTION

[9)
<

99-280-7017-03

FLAT WASER, 5/16 SEA GR 8

99-280-7018-08

LOCK WASER, 5/16 SPLIT

99-G20-1518-01

PULLEY, FOR PUMP AND BLADE

99-G20-1521-00

ARM, PUMP IDLER PULLEY

99-G20-1585-00

BLOCK, PUMP IDLER PULLEY MOUNT

99-G20-1587-02

SPACER, ALUMINUM .350 WIDE

99-G20-1587-03

SPACER, ALUMINUM .100 WIDE

99-G20-1623-00

BUSHING, GUIDE ARM

99-G20-7502-05

WASHER, .625 X .312 X .032 SST

99-G20-7503-06

5/8 3/4 BLACK STEEL SHSB

99-G20-7503-08

5/16 X 3/4 BLACK STEEL SHSB

99-G20-7505-21

5/16-18 X13/4HHGR 8

99-G20-7509-03

3/8 SPLIT WASHER

99-G20-7513-01

3/8-16 DOUBLE CHAM NUT

99-G20-7513-08

5/16-24 JAM NUT ZINC

99-G20-7513-12

1/2-13 JAM NUT

99-G20-8500-02

BEARING, IDLER PULLEY R10LL

99-G20-8505-01

SPRING, PUMP IDLER PULLEY

99-G42-7001-01

3/8-16 X 2 H.H.

_\_\(,Q_\_\_\_\l\)_\l\)_\_\_\_\_\_\_\l\)l\)q




87—-G42-3699-06 99-G30-9500-01 99-280-7012-01

99—-280-7006—04(16X)

_uCZ_uOI>mm_m%mc_u_uOm._.w_~>O_Am._.m |||
(GX—4200) 7020-03 (3%) “‘J moonommouoo

99-G30-3511-01(2X)

99-G20-9500—-06
99—-280—7006—00(4X) 99-G20-7503—-04 \
99—-280—7018—05(4X) 4 ’ 99-G30-8520—-04

99-280-7017-02 (2X) ¢ \ 99-G20-8505-08
. \A 3511-00 Pid 99-280-7015-01

99-G20-8535-00 Q 99-G30-8505-00

Y
o8 1591-00 N v 99-280—-7015—01
7520-01
> @~
©

99-280-7018—0
99-280-7018—07 99-280-7018—07
99-G20-7513-09 ’ N

- 7505—08(4X) A_ - [

| 7500-03(8X) %
99-G20—7502-08(2X) ° 610-7501-00(8X) XS

A ~— 7513—01(4X)

2 <] ™

99-G20-8536—00 ‘,x \.(, _

99-G20-7503—-02
99-280-7017-02
99-G20-7020-03
99-280-7012-01

99-G30—-9500-03

99-280-7008—-05
99-280-7018-07

99-G20-7503-02
99-280-7017-02(2X)
99-620-7020-03(2X)
99-G20-7012-01

99-G20-8505-09
C
, >

99-G30-7000-00
99-G30-3502—-00

Q)
99-G20-7513-09

99-280-7018—-07 99-620—1509—00 \ 99—620—1608—00

99-G42-3602—-02

99-G10-8519-00 o 99—-G20—1512—-00 99-G10-8000-02
99-G20-8520-00 / 99-G20-7503—-05 /
99-620-7520-01 7« 99620851700 99-G20-7513-04
99-G20-8518—00 |

99-G20-8512-00 99-G20-8516—00 | 99-G42-3602-01
99—G30—3513—00\ 29—G20—7505-06
99-G20—-7513—04
99-G30-3510-00 99-280-7018-08
99-280-7017—03

99-G30-3592—-00
99-G10-7501-00
99-G20-7012-04 a

g

99-G20~7505—15
3 99—G20—8500—04(2X) | S0-5a0-7e05— 18 99-G42-3586-00
99-280-7018—07(3X) :
¢ ' 99-280-7018-07
99-620-7505-01(3X) ¢10-8000-00 (2X)
. \ 99-620-7505-21 (40) | o
G10-8000-03 (2X) mmunmolqoslomrxvn/_ Q
:
;)OJJ I514-01(20 ° 99-G30-3607-01
QY -.
@ ), 99-G30-3593—00 99—-G30—-3606—01
. 99-G20-8527—09 3. - 99-G30—3607-00
99-G30-7506-04 (4X) LT 2> S
99-280-7007-02(2X) L e A F
99-G30-8520—02 4 "
610-7501-02 (2X) 99-630-3503-02 i <™ 8 »&o o) 99-G20~7505-16
99-G30-3593-01(2X) 99-280-7015-01
99-280-7018-08 “ %a ‘:t . 99-280-7018-07
X &,
99-G20-7505-21 N

&

99-G30-3503-01
99—-G20-7505—19(6X)
99-280-7018-08(6X)



PUMP CHASSIS AND SUPPORT BRACKETS

87-G42-3699-06

PART #

DESCRIPTION

QTY

99-280-7006-00

6-32 X 3/8 SHCS SST.

99-280-7006-04

1/4-20 X 3/4 SHCS SST.

99-280-7006-05

1/4-20 X 1 SHCS SST.

99-280-7007-02

1/4-20 X 3/4 FHS

99-280-7012-01

NUT, NYLOC 10-24 CAD PLATE

99-280-7015-01

NUT, JAM 1/4-20 SST.

99-280-7017-02

FLAT WASHER, 1/4 SST

99-280-7017-03

FLAT WASHER, 5/16 SAE GR 8

99-280-7018-05

LOCK WASHER, #6 SPLIT SST.

99-280-7018-07

LOCK WASHER, 1/4 SPLIT

99-280-7018-08

LOCK WASHER, 5/16 SPLIT

99-G10-7501-00

FLAT WASHER, 5/16 ID. X 1 OD.

99-G10-7501-02

LOCK WASHER, 1/4 CUPPED

99-G10-8000-00

BEARING, PUMP DRIVE SHAFT

99-G10-8000-02

COLLAR, 5/8 THROTTLE

99-G10-8000-03

SNAP RING, DRIVE BEARING

99-G10-8519-00

SHEAVE, 4.120

99-G20-1500-00

KNOB, SPEED CONTROL

99-G20-1509-00

PLATE, PUMP SUPPORT LEFT

99-G20-1512-00

PLATE, PUMP REAR BRACE

99-G20-1591-00

SPROCKET, 10 TOOTH

99-G20-1608-00

BAR, SUPPORT ACTUATOR

99-G20-7012-04

NUT, NYLOC 3/8-16

99-G20-7020-03

FLAT WASHER, 1/4 DELRIN

99-G20-7502-08

FLAT WASHER, 1/4 SAE

99-G20-7503-02

1/4 X 3/4 SHSB BLACK STEEL

99-G20-7503-04

1/4 X1 1/2 SHSB BLACK STEEL

99-G20-7503-05

3/8 X 3/8 SHSB

99-G20-7505-01

1/4-20 X 1 H.H.

99-G20-7505-06

5/16-18 X1 H.H. CAD GR 5

99-G20-7505-08

3/8-16 X3 1/2H.H. CAD GR 5

99-G20-7505-15

1/4-20 X2 H.H. SST

99-G20-7505-18

ALL-THREAD, 1/4-20 X 1 1/4

99-G20-7505-19

5/16-18 X1 1/4 H.H.

99-G20-7505-21

5/16-18 X 1 3/4 H.H.

99-G20-7509-03

LOCK WASHER, 3/8 SPLIT

99-G20-7513-01

3/8-16 NUT, DOUBLE CHAM

99-G20-7513-04

5/16-18, JAM NUT

99-G20-7513-09

1/4-28 JAM NUT ZINC

99-G20-7514-01

SNAP RING EXT 1"

99-G20-7520-01

KEY, WOODRUF #3 1/8 X 1/2

99-G20-8500-04

BEARING, FRONT WHEELS

99-G20-8505-09

SPRING, REAR IDLER PULLEY

99-G20-8512-00

PUMP, HYDROSTATIC

99-G20-8516-00

SPROCKET, 60 TOOTH

222NN 2RO A 2R WA 2NNO a2 aaaaaNaNNOR SR RN A

99-G20-8517-00

CHAIN ROLLER #35

N
3

99-G20-8518-00

CONNECTING LINK #35

99-G20-8520-00

BUSHING, 5/8

99-G20-8527-09

KEY, 1/4 X2 1/4

99-G20-8535-00

YOKE END FEM.THD

99-G20-8536-00

ROD END 1/4" PLATED

JEE N I N I N (I ) IS




PUMP CHASSIS AND SUPPORT BRACKETS

87-G42-3699-06

99-G20-9500-03

ACTUATOR, THROTTLE

99-G20-9500-06

ACTUATOR, SPEED CONTROL

99-G30-3503-01

ARM, PUMP SUPPORT LEFT

99-G30-3503-02

ARM, PUMP SUPPORT RIGHT

99-G30-3510-00

PLATE, PUMP SUPPORT RIGHT

99-G30-3511-00

PUMP BRACE & ACTUATOR SUPPORT

99-G30-3511-01

SPACER, PUMP ACTUATOR

99-G30-3513-00

PUMP BRACE TOP

99-G30-3592-00

ARM, PUMP CONTROL

99-G30-3593-00

DRIVE SHAFT

99-G30-3593-01

WASHER, FOR DRIVE SHAFT SST

99-G30-3606-01

SPACER, PUMP 7/8 X 3.675

99-G30-3607-00

SHAFT, PUMP SUPPORT

99-G30-3607-01

SPACER, PUMP 7/8 X .630

99-G30-7000-00

STUD, PLAIN STEEL 1/4-28 X2 1/2

99-G30-7506-04

1/4-20 X 1/4 SHCS SST

99-G30-8505-00

SPRING ANCHORS

99-G30-8505-07

SPRING, SPEED CONTROL

99-G30-8505-08

SPRING, PUMP TENSIONER #638

99-G30-8520-02

GEAR, SPUR 1624

99-G30-8520-04

GEAR, SPUR 1623

99-G30-9500-01

ACTUATOR, PUMP W/ EYE BOLT

99-G42-3586-00

CROSS BAR PUMP IDLER

99-G42-3602-01

EXTENSION, THROTTLE

99-G42-3602-02

LINKAGE, THROTTLE

S A A A A A a NN A A AaAaaAa N A, A a N A




99-280—7006—06(4X)

mNIO#N|w®©©|OQ 99-G20-1563-01
_I_ > Z U _I m 99-G30-9500-02

99—G30-7503-02 99-G30—3538-01
(GX—4200)

99-280-7012-03

99-280-7018-07(4X)
99-G20-7505-03(4X)

99-G20-9516-00

99-G30—-3516—-00
99-6G20-1532-01
99—-G30—7506—10(3X)
99—-280—-7018-03(2X)
& \

99—-280—7007-02(2X)

99-G20-8542—00(2X) 99-G20—7507—13(8X)

99-G20-7506-01

99-(630-3535-00 \ 99-280—7006—06(2X)
&
P
o 99—G20—1562—-00(2X)

%
%7
§0ﬁ@

99-G20—-1565-00(2X)

99-G30-3538-02 S 99-G20-8504—-00 (2X)
oo|mmo|w05|oom§w
99-280-7006—01(4X
99—-G20—-8500—-06(2X)
99-G30—-3533—-00
99—-G20-7507-05(6X)

99-280-7007-02(3X)

99-G20-1534-00
99-G30—-3564-00

99-G20-1563-02

99-G30-3535—01
99-G20—7507—-03(4X) 99-280-7020—-03(2X)
99-G30-7506—01 NOT SHOWN 99-G620-1516—00
99-280—7018—09 NOT SHOWN
99—G20—1532—01 99-280-7017-02(2X)

99-G20-7506—01(2X)
99-280-7018—07(2X)

99-280-7006—05(2X) NOT SHOWN
99-280—7018—-07(2X) NOT SHOWN



HANDLE
87-G42-3699-07

PART #

DESCRIPTION

[9)
<

99-280-7006-01

10-32 X 3/8 SHCS

99-280-7006-05

1/4-20 X 1 SHCS SST.

99-280-7006-06

1/4-20 X 1 1/4 SHCS SST

99-280-7007-02

1/4-20 X 3/4 FHS SST.

99-280-7012-03

5/16-18 CAD PL. NYLOC

99-280-7017-02

1/4" FLAT WASHER SST

99-280-7018-03

#8 INT. TOOTH LOCK WASHER

99-280-7018-07

1/4" SPLIT LOCK WASHER

99-280-7018-09

#10 SPLIT LOCK WASHER

99-280-7020-03

1/4" DELRIN FLAT WASHER

99-G20-1516-00

ANGLE, ACTUATOR BRACKET/HNDL/MN FRAME

99-G20-1532-01

SPACER, HANDLE BAR

99-G20-1534-00

BAR, SUPPORT (KEY DASH PANEL)

99-G20-1562-00

PLATE, HANDLE SUPPORT

99-G20-1563-01

COVER, HANDLE LEFT SIDE

99-G20-1563-02

COVER, HANDLE RIGHT SIDE

99-G20-1565-00

PLATE, HANDLE SHAFT SUPPORT

99-G20-7505-03

1/4-20 X 1 1/4 GR8 HEX SCREW

99-G20-7506-01

1/4-20 X 1 1/2 SST. SHCS

99-G20-7507-03

10-24 X1 1/4 SST. FHS

99-G20-7507-05

10-32 X 1/2 SST. FHS

99-G20-7507-13

1/4-20 X 5/8 FHS

99-G20-8500-06

BEARING 10" WHEEL

99-G20-8504-00

SHIM, HANDLE SST.

99-G20-8542-00

GRIPS

99-G20-9510-02

PIN, FEMALE AMP

99-G20-9510-04

CONN 1 PIN CAP

99-G20-9511-03

WIRE 18 AWG RED

99-G20-9511-04

WIRE 18 AWG GREEN

99-G20-9516-00

TERMINAL BLOCK (G2000)

99-G20-9522-00

RING TOUNG NYLON

99-G20-9522-01

RING TOUNG NYLON W/INS GR

99-G30-3516-00

BRACKET, HANDLE ACTUATOR

99-G30-3533-00

CROSS BAR, (KEY DASH)

99-G30-3535-00

CROSS BAR, KEY DASH/A

99-G30-3535-01

BRACE, SUPPORT (BOTTOM)

99-G30-3538-01

BAR, HANDLE (LEFT)

99-G30-3538-02

BAR, HANDLE (RIGHT)

99-G30-3564-00

SHAFT, HANDLE

99-G30-7503-02

3/8 X2 1/4 SHSB

99-G30-7506-01

10-24 X 1/2 SHCS SST.

99-G30-7506-10

8-32 X 1/2 SST.

99-G30-9500-02

ACTUATOR, HANDLE 2-1/2" STROKE

AW aaaaaaaaoaas,aooNNNOORWRANRANANANGOONN N MT




87/—G42—-3699-08
KEYSWITCH PANEL
(GX—4200)

0]

ON

OFF START
@ E

\

99-G20-8545-05

99-G20-9529-00

99-G30—-3531-00

o\

\ \

FPM

-] -

ENGINE
HOURS

00000

me/
82—G20-1699-18

99-G30—-8527—-03K1

99-G20-9532-00
99-G30—9533—00 (FUSE)

99-G20-8534-00

SEE WIRING DIAGRAM

TO MOTOR SEE WIRING DIAGRAM

NM@IOMOI@@OQIOOIA

99—-(G20—-9505-00V1

99-G20

99-G20—-9520-00

—9506—00(LIGHT KIT)



KEYSWITCH PANEL
87-G42-3699-08

PART #

DESCRIPTION

99-280-7018-06

SPLIT WASHER, #8

99-G20-7511-01

LOCK WASHER #8 EXT. TOOTH

99-G20-7513-11

NUT, NYLOC 8-32

99-G20-8534-00

CABLE, CHOKE

99-G20-8543-05

INSTRUCTIONS, STARTING

99-G20-9505-00 | VOLTMETER
99-G20-9506-00  LIGHT KIT
99-G20-9507-00 |HOUR METER

99-G20-9520-00

DISCONNECT, 1/4 MALE

99-G20-9529-00

COUNTER, FEET OR METER

99-G20-9532-00

FUSE HOLDER, GS1000 & G2000

99-G30-3531-00

PANEL, KEY SWITCH

99-G30-8527-03  SWITCH, KEY
99-G30-9520-00 |COUNTER, FT/MIN
99-G30-9533-00  FUSE 25 AMP

SlAalaAalaalaAa Al a0 NH




8/—-G42-3699-09

SWITCH PANEL
(GX—4200)

99-G42-35350-00

99-G20-951/7-0111

HANDLE  LIGHTS
RAISE ON OIL ALERT

J

OFF

O FWD/SPD  GUIDE RPM
FAST  DOWN  HIGH

g

BLAE o
DOWN

i

uP

99—-G20—-9508—00 (5X)

S1, S2, S3, S4,& S6 99—-G30—-9504—-00T1

\lmmlomolémwwlém
SEE WIRING DIAGRAM
99—-G20-9509-00S5

TO ACTUATORS
SEE WIRING DIAGRAM



SWITCH PANEL
87-G42-3699-09

PART #

DESCRIPTION

[9)
<

99-G20-7511-01

LOCK WASHER #8 EXT. TOOTH

99-G20-7513-11

NUT, NYLOC 8-32

99-G20-9508-00

SWITCH, ACTUATOR

99-G20-9509-00

SWITCH, LIGHT

99-G20-9517-01

LIGHT, LED RED

99-G20-9520-00

DISCONNECT, MALE (.250)

99-G30-9504-00

TACHOMETER, GX3000

99-G42-3530-00

PANEL, SWITCH DASH

aAa AN oT




36

E/—C42-3699—-70
LBLADE BLOCK

(GX-4200)

3

MO. DESCRIPTION PART £ orr
1 _|BLADE BLOCK 99—-G40-4540-00
2 |COVER, BLADE BLOCK 99—-G40-4541-00
3 |KNOB, BLADE BLOCK 99—-G30-3542—-00
4 [SNAPPER PIN 99—-G30-8507—-01
5 |SPACER, SNAPPER PIN 99—-G30-3542—-01
6 |ROD, BLADE BLOCK, REAR 99—-G40-4545—-00
7 |ROD, BLADE BLOCK, FRONT 99—-G40—-4546—00
8 |ROD, BLADE BLOCK FRONT PLASTIC[99—G40—4547—-00
9 |ROD, BLADE BLOCK REAR PLASTIC [99—G40-—4548—-00

1

1

2

1

1

1

1

1

1
10 |CLAMP, BLADE BLOCK REAR ROD [99—-G30-3545-00( 1
11 |DEPTH POINTER 99-G30-3545—-01] 1
12 |SPACER, DEPTH PQINTER 99—-G30-3545-02] 1
13 |CLAMP, FRONT ROD ANGLED 99—-G30—-3545-03] 1
14 |DIVERTER PLATE, REAR 99—-G40-4553—-00] 1
15 |PYRAMID DIVERTER, REAR 99—-G40-4554—-00] 1
16 | DIVERTER PLATE, FRONT 99-G40-4555—-00] 1
17 |LEXAN SHIELD, OUTER 99-G40-4556—00] 1
18 |DIVERTER, LEXAN SHIELD 99-G30-3548—-01] 1
19 |LEXAN SHIELD, INNER 99-G40-4558—-00] 1
20 |WASHER, LEXAN SHIELD 99—-G30-3549-01] 4
21 |BLOCK, LEXAN SHIELD MNT OUTTER[99—G40—-4560—00 2
22 |BLOCK, LEXAN SHIELD MNT INNER [99—G40-—-4561-00 2
23 |DIVERTER BLOCK, FRONT 99—-G20-1552—-01] 1
24 |BLOCK, DIVERTER SMALL 99—-G40-4563—-00] 1
25 |WIPER, BLD BLOCK STEEL 99—-G30-3553—-00] 2
26 |BRACKET,BLD BLOCK, ANGLED OUT. [99—G30—-3554—00] 1
27 |BRACKET,BLD BLOCK ANGLED INN. [99—-G30-3555-00] 1
28 | BRACKET, BLADE COVER, OUTER 99-G30-3560—-00] 1
29 |BRACKET, BACK OF BLADE BLOCK [99—G40-4568-00( 1
30 [ANGLE DIVERTER, RIGHT 99—-G40-4569-00] 1
31 |ANGLE DIVERTER, LEFT 99—-G40-4570-00] 1
32 [DUST SHIEL, INNER LEXAN 99—-G40-4571-00] 1
33 |BUSHING, BRONZE 99-G30-3597—-00| 2
34 [INSERT, BELT ACCESS 99-G40-4573—-00] 1
35 |STIFFENER, LEXAN PANEL (REAR) [99-G40-4574-00] 1
36 |STIFFENER, LEXAN PANEL (FRONT) [99-G30-3637—01[ 1
37 |KNOB, BLADE COVER 99—-G20-1640—-00| 2
38 |BAR, RUBBER FLAP MOUNT LARGE [99—-G30-3712-00( 1
39 |DUST FLAP, LARGE 99-G30-3712—-01] 1
40 |BAR, RUBBER FLAP MOUNT SMALL [99—-G30—-3713—00( 1
41 |DUST FLAP, SMALL 99—-G30-3713—01] 1
42 |ANGLE DIV, BLD COVER (RIGHT) 99—-G40-4723—-00] 1
43 |ANGLE DIV, BLD COVER (LEFT) 99—-G40—-4724—-00] 1




87—-G42-3699—-11

GUIDE

(GX—4200)

99-280-7020-03

99-G30-3725-00

99-280-7006—-05
99-280-7018-07

CROSS BAR 99-G30-7507-01
\\\I 99-280-7017-02(4X)

99-G20-7516-01

ARM

99-G20-9500-05

99-G20-1608-00 99-G20-7503-02

Y
8|NmoLo§|W/ o 99-G20-8500—04
99-G20-7505—-21 DO
99-280—7018-08 99—-G30—3641—00 b & 99—G20—1579—00
99-G20-1623-00 : NS
8

99-G20-7506—-02
99-G20-1629-00
99-G20-1617-02 a 99-G20-7503-01

99-G30-8505-04 ; M..H_v / 99-G20-1606-03
99-G20-1617-01 ¥ ° 99-620-1614-00

99-G20-1616-00 / 99-G20-8500-04
99-G20-1615-00

99-G20-7506—-01 NN
99-280-7012-02

99-G20-1642—00 X
99-G20—1644—00

99-G20-3642-01
& 99-G30-3602-01

99-G20—-8500-04

99-G20-7505-01 99-G20-7020-03

99-280-7018-07 99-280-7012-02

99-G20-1629-00

99-G20-1578-00
99-280-7007-02(4X)
99-G30-3577-00

naﬁ QD
Ry,

99-280-7006—-04
99-280-7018-07
99-280-7020-03

99-G30-8508-03
99-G30-7503—-08

99-280-7011-00
99-G30-3576—-00

99-280-7012-02



GUIDE ARM
87-G42-3699-11

PART #

DESCRIPTION

[9)
<

99-280-1011-00

WHEEL, YELLOW

99-280-7006-04

1/4-20 X 3/4 SHCS SST

99-280-7006-05

1/4-20 X 1 SHCS SST

99-280-7007-02

1/4-20 X 3/4 FHS

99-280-7012-02

10-24 NYLOC NUT CAD PLATED

99-280-7017-02

1/4-20 NYLOC NUT

99-280-7018-07

LOCK WASHER 1/4 SPLIT

99-280-7020-03

FLAT WASHER, 1/4 SST

99-G20-1578-00

PLATE, GUIDE ARM MOUNT

99-G20-1579-00

PLATE, GUIDE ARM MOUNT

99-G20-1606-03

BUSHING, GUIDE ARM

99-G20-1608-00

BAR, ACTUATOR SUPPORT

99-G20-1614-00

SPRING, GUIDE ARM BLOCK

99-G20-1615-00

BLOCK, GUIDE ARM RETURN

99-G20-1616-00

BLOCK, GUIDE ARM RETURN (SMALL)

99-G20-1617-01

BUSHING, SPLIT GUIDE ARM

99-G20-1617-02

BUSHING, GUIDE ARM

99-G20-1623-00

BUSHING, GUIDE ARM

99-G20-1629-00

SHAFT COLLAR 3/4"

99-G20-1642-00

PLATE, HOOD SUPPORT

99-G20-1644-00

BUSHING, HOOD SUPPORT DELRIN

99-G20-3642-01

SPACER, HOOD STOP

el i N e e e el e e e el R e B MR AR IR YR R NI |

99-G20-7020-03

FLAT WASHER 1/4 DELRIN

-
o

99-G20-7503-01

1/4 X 5/8 SHSB BLACK STEEL

99-G20-7503-02

1/4 X 3/4 SHSB BLACK STEEL

99-G20-7505-01

1/4-20 X 1 H.H. SST.

99-G20-7506-01

1/4-20 X 1 1/2 SHCS SST

99-G20-7506-02

1/4-20 X 2 SHCS SST

99-G20-7516-01

1/4-20 X 3/8 SET SCREW CUP.

99-G20-8500-04

BEARING, GUIDE ARM SHAFT

99-G20-9500-05

ACTUATOR, GUIDE ARM

99-G30-3576-00

TUBE, GUIDE

99-G30-3577-00

SHAFT, GUIDE ARM

99-G30-3602-01

EXTENSION, THROTTLE

99-G30-3641-00

BAR, GUIDE ARM EXTENSION

99-G30-3725-00

BLOCK, GUIDE TUBE MOUNT

99-G30-7503-08

SHSB, 1/4 X 7/8

99-G30-7507-01

FHS 1/4-20 X 1 1/4

99-G30-8505-04

GUIDE SPRING

99-G30-8508-03

BUMBER, GUIDE (RUBBER)

S A RN A AaAaAaAa A aWN A A AaaAalN




99-G20-1583-00 _o9_(90-7506-05(2X)
99-280—7018-06(2X)
99—G30—3568—00
99-G20-7505-01(4X)
99—-280—7018-07(4X)

87—-G42—-3699—-12
HOOD ASSY
(GX—4200)

99-G20—-1646—00

99-G20-1573-00

99-G20-1575-00

99-G20-1566-01

99-280-7018-06 (2X)
99—-G20-7506—-05 (2X)

99-G30-3567-00

99-6G20—-1566—-02 99-G30-3574-00

99—-280-7007-02 (2X)

99-6G20—-7006—03(2X)
99-280-7018-07(2X)

99-G20—-1569-00
99-280-7017-02 (2X)
99-280-7006—-05 (2X)

\\\ /

\@unmouéomuoﬁuxv
\\\ 9—280-7006—04 (2X)
rd

~.
\
b
//

T~

99-620—1572-01
99-G30—7503—03(2X)
99-280—7007—03(4X)
99-280-7012-01(2X)

Y \\ 99-280-7017-02(4X)
. 99—-280—7020—03(6X)

BOTH SIDES

99-G20-1570-01

99-280-7006—04(3X) 99-G42-1569-00

99-G30-3701-00

99-G20-1570-01

99-G20-8510-00

99-G20-1571-00 99-G30-3701-00

99-G20-8511-00 _280— _
99—280—7018—08 99-280—-7006—05 (2X)

99-280—7006—05(4X) 99-G20-1572-02



HOOD ASSY.
87-G42-3699-12

PART #

DESCRIPTION

[9)
<

99-280-7006-04

1/4-20 X 3/4 SHCS SST

99-280-7006-05

1/4-20 X 1 SHCS SST

99-280-7007-02

1/4-20 X 3/4 FHS SST

99-280-7007-03

1/4-20 X 1 FHS SST

99-280-7012-01

10-24 NYLOC NUT CAD PLATED

99-280-7017-02

FLAT WASHER, 1/4 SST

99-280-7018-06

#8 SPLIT WASHER

99-280-7018-07

LOCK WASHER 1/4 SPLIT

99-280-7018-08

SPLIT WASHER, 5/16

99-280-7020-03

FLAT WASHER, 1/4 DELRIN

99-G20-1566-01

SIDE PLATE (LEFT)

99-G20-1566-02

SIDE PLATE (RIGHT)

99-G20-1569-00

BAR, HOOD SIDE SUPPORT RIGHT

99-G20-1570-01

BAR, FRONT SUPPORT W/HOLES

99-G20-1570-02

BAR, REAR SUPPORT W/O HOLES

99-G20-1571-00

BLOCK, SHOCK SUPPORT

99-G20-1572-01

BLOCK, HOOD MOUNT (LEFT)

99-G20-1572-02

BLOCK, HOOD MOUNT (RIGHT)

99-G20-1573-00

ROD, HOOD SUPPORT

99-G20-1575-00

PANEL, HOOD

99-G20-1583-00

GUARD, ARBOR LOCK SHAFT

99-G20-1646-00

BLOCK, HOOD LATCH

99-G20-3567-00

FRONT PLATE

99-G20-7006-03

1/4-20 X 1/2 SHCS SST

99-G20-7505-01

1/4-20 X 1 H.H. SST

99-G20-7506-05

8-32 X 5/8 SST

99-G20-8510-00

SHOCK, HOOD

99-G20-8511-00

BALL JOINT, HOOD

99-G20-8515-00

GLAZING CHANNEL, HOOD 15/64

99-G20-8515-01

GLAZING CHANNEL, HOOD 9/64

99-G30-3568-00

REAR PLATE

99-G30-3574-00 |HOOD, LOWER
99-G30-3701-00 BRACKET, HOOD
99-G30-7503-03  1/4 X2 SHSB

99-G30-8502-00

LABEL, WARRANTY INFO

99-G42-1569-00

BAR, HOOD SIDE SUPPORT LEFT

22NN, BN A A A, OOPPODN PN OO H




87—-G42-3699-13
FORWARD SPEED & LINEAL FOOTAGE
COUNTERS

99-G30—-3618-00

99-280—-7015-01

99-G20-7511-03

sV

@4/

(GX—4200)

99-280-7019-08(30X)
99-280-8000-02 //////

99-G30-3619-00

99-G10—-7503—-01 99-G30—-9520—-02

99-G30—-3618—01

99-G20-9007-03
99-G20-9530-00

99-G20-7510-04
99—-G20-7503—-09

99-280-7018-07
&\v..ﬁ\w

L' @ . 99-G20-7506—11
S D (q %N %
,,/,/,\ 9 (

99-620-7502-05 s&w.
@
@
TO C1
F B
© — 99-G30-9520—01
99-280—7018—06 99-280-7018-06

99-280-7017-03
99—-280—-7007—-02(2X)

FEET

MOUNTS ON DASH

C2 C1

=

MOUNTS ON DASH




FORWARD SPEED AND LINEAL FOOTAGE COUNTER

87-G42-3699-13

PART #

DESCRIPTION

[9)
<

99-280-7007-02

1/4-20 X 3/4 FHS

99-280-7015-01

1/4-20 JAM NUT SST

99-280-7017-03

FLAT WASHER, 5/16 SEA GR. 8

99-280-7018-06

LOCK WASHER, #8 SPLIT

99-280-7018-07

LOCK WASHER, # 10 SPLIT

99-280-7019-08

DOWEL PIN, 1/8 X 3/8 PRECISION

99-280-8000-02

BEARING, WHEELS/DEPTH GUAGE

99-G10-7503-01

5/16 X 5/8 SHSB BLACK STEEL

99-G20-7502-05

FLAT WASHER .625 X .312 X .032 SST

99-G20-7503-09

5/16 X 3/8 SHSB BLACK STEEL

99-G20-7506-11

10/32 X 1/2 SHCS

99-G20-7510-04

FLAT WASHER, # 10 SST

99-G20-7511-03

LOCK WASHER, 1/2 INT TOOTH

99-G20-9007-03

CLAMP, CABLE 3/8"

99-G20-9011-07

CPL FEMALE RED

99-G20-9510-01

PIN, MALE AMP

99-G20-9510-03

CONN, 1 PIN PLUG

99-G20-9511-01

WIRE, 18 AWG INS (BLACK)

o

99-G20-9511-03

WIRE, 18 AWG INS (RED)

0.5

99-G20-9511-04

WIRE, 18 AWG INS (GREEN)

99-G20-9515-03

SHRINK TUBE, 1/8"

99-G20-9520-00

DISCONNECT, MALE .250

99-G20-9529-00

COUNTER, FEET OR METERS

99-G20-9530-00

SWITCH, PROX WITH COUNTER

99-G30-3618-00

ARM, COUNTER

99-G30-3618-01

BRACKET, COUNTER ARM

99-G30-3619-00

WHEEL, COUNTER

99-G30-9520-00

COUNTER, FOOT/MIN

99-G30-9520-01

SENSOR, FOOT/MIN

99-G30-9520-02

MAGNET, 1/4 X1

a1,




87—-G42-3699-00

MAIN FRAME

(GX—4200) 99-G42-3706-01

99-G30—-3529—-00

99—-G30—-3524-00

99-G30-3526—-00
99—-(G42-3537-04

99—-G30—-3516—-00
99-G30—-3525-00
99-G30-3536—-00
99-G20—-8555—-00(2X)

99-G30-3523-00 \

REAR AXEL

99-G20—-8001-04
99—-G20—1639-00(2X)

om|mmo|uowo|§ﬂxv|/ 99-G20-8557-00(2X)

_ 99-620-7509-06(2X)

7502-05(2%) / 2 99-620-8556-00(2X)
Pt 99-620—1611-00(2X)

99—-G30—-3528-00 /'!
N| A,

99-G20-1632-00 99-G30—-3647-00

99-G20—-8505-00
99-280-7017-02
99-280—-7012-02
99—-G20—-8555-00

99-G20-7503-12
99-G30—3630—00 99-G30—-3645—-00
*NOTE* USE 99-G20-1630—-00
FOR GX—4000
99-G30-3612—-00

DETAIL A

) T~ 99-G30—3609-01

*NOTE*

GX—4000 USES PART # 99-G40—4721-00
GX4000 EMBLEM BOTH SIDES

!

A
/

1/
o 99-G30-3609—02

\
\\
! -
SEE DETAIL A \/

99-G30-9513—-00



MAIN FRAME
87-G42-3699-00

PART #

DESCRIPTION

[9)
<

99-280-7012-02

NUT, NYLOC 1/4-20

99-280-7017-02

FLAT WASHER, 1/4 SST.

99-280-7020-04

FLAT WASHER, .750 X .375 X .031

99-G20-1611-00

HANDLE

99-G20-1632-00

STOP, GUIDE ARM

99-G20-1639-00

KNOB, REAR PANEL

99-G20-7502-05

FLAT WASHER, .625 X .312 X .032 SST

99-G20-7503-12

SHSB, 5/16 X 1

99-G20-7509-06

LOCK WASHER, RIBBED (REAR ACCESS)

99-G20-8001-04

SPRING, REAR GUIDE

99-G20-8505-00

SPRING, #520 HOOD KNOB

99-G20-8555-00

THREADED INSERT SST.

99-G20-8556-00

RETAINING CLIP

99-G20-8557-00

WASHER, BELLEVILLE

99-G30-3516-00

BRACKET, HANDLE ACTUATOR

99-G30-3523-00

COVER, HANDLE ACTUATOR (TOP)

99-G30-3524-00

COVER, HANDLE FRONT (TOP)

99-G30-3525-00

COVER, HANDLE ACTUATOR (BOTTOM)

99-G30-3526-00

COVER, HANDLE FRONT (BOTTOM)

99-G30-3528-00

PANEL, REAR ACCESS

99-G30-3529-00

PANEL, NAME PLATE

99-G30-3536-00

CROSS BAR, REAR ACCESS

99-G30-3609-01

SIDE PLATE, LEFT

99-G30-3609-02

SIDE PLATE, RIGHT

99-G30-3612-00

PIVOT, CROSS BAR (REAR)

99-G30-3630-00

GUIDE ARM, REAR

99-G30-3645-00

BRACE, BACK PANEL

99-G30-3647-00

KNOB, HOOD

99-G30-9513-00

LIGHT, SIDE

99-G42-3537-03

SUPPORT BRACE HOOD KNOB

99-G42-3537-04

CROSSBAR, REAR TANK

99-G42-3706-01

COVER, FUEL TANK

—\—‘—\—‘—\—\—\—‘—\—‘—\—‘—‘—‘—‘—‘—‘—‘NI\JL—‘—‘C\)—‘I\J@—‘NM—‘—‘—'




WQIO#NIMQQO IO ‘_ 99-G20-7514—01(4X)
FRONT WHEEL CARRIAGE 99-G30-8501-01(2X)

(GX—4200) 99-280-7006—06 (2X)
99-280-7015-01 (2X)
99-280-7018-07(2X)

99-G30—-3580-00
99—G20—1502—00(2X) @
\
J v //l
99—-G30—-3500—-01 w‘
>,

O
N 99-630-7503—-06 99—G20—8500—06(6X)
b
A 2

>

B

99-G30-3501—-01(3X)

99—-G30—3500—-02

D 99-630-7503—02
G20—7507-08(18X) Q)
G10-7501-02(16X) 3

99-G20-7020—-04(2X)
99—-G30—-3580-01

99-280-7012-03

99-280-7018-07
99-G30-3514-00

" 99-G30-3501-02

"‘ 99-280-7012-03
99-G30—-9500-00

99-G30-8501-02
*NOTE* FOR GX4000

USE PART # 99—-G40-9500—04




FRONT WHEEL CARRIAGE
87-G42-3699-01

PART # DESCRIPTION QTY
99-280-7006-06 1/4-20 X 1 1/4" SHCS 2
99-280-7012-03 5/16-18 NYLOC NUT 1
99-280-7015-01 JAM NUT, 1/4-20 SST. 2
99-280-7018-07 LOCK WASHER, 1/4" SPLIT 2
99-G10-7501-02 LOCK WASHER, 5/16 COUNTER SINK 16
99-G20-1502-00 | BUSHING, AXLE SUPPORT (DELRIN) 2
99-G20-7020-04  WASHER, DELRIN 3/4 X .375 X .031 2
99-G20-7507-08  |5/16-18 X 1 SST. FHS. 18

99-G20-7509-03

3/8" SPLIT WASHER

99-G20-7514-01

1" SNAP RING

99-G20-8500-06

BEARING, 10" WHEELS, BREAK, PUMP SHAFT

99-G20-9510-01

PIN, MALE AMP

99-G20-9510-05

PLUG 2 PIN

99-G30-3500-01

FRONT WHEEL AXLE SUPPORT (LEFT)

99-G30-3500-02

FRONT WHEEL AXLE SUPPORT (RIGHT)

99-G30-3501-01

FRONT WHEEL BRACKET W/HOLES

99-G30-3501-02

FRONT WHEEL BRACKET W/OUT HOLES

99-G30-3514-00

ACTUATOR BRACKET, FRONT WHEEL CARRIAGE

99-G30-3580-00

AXLE, FRONT WHEEL

99-G30-3580-01

SPACER, FRONT WHEEL SHAFT 1.125"

99-G30-7503-02

3/8 X2 1/4" SHSB

99-G30-7503-06

3/8 X 1 3/4 SHSB 5/16-18 THREADS

99-G30-8501-01

WHEEL, FRONT. 4 X 4 MOLD ON POLY

99-G30-8501-02

WHEEL, FRONT. 4 X2 MOLD ON POLY

99-G30-8547-00

CLAMP, GX 3000 BELLOW

99-G30-9500-00

BLADE ACTUATOR

99-G30-9503-00

BELLOW, GX-3000

99-G30-9503-01

TUBING, BELLOW VENT

P A A NN A A aa W= aNDNoOO NN~




\/

87—-G42-3699-02
MAIN FRAME
(GX—4200)

99-G20-7510—03(4X)
99—-G42-7000—00(4X)

MOUNT HARDWARE ABOVE
MOTOR MOUNTING PLATE

99-G20-7510—02(4X)
99-620-7505—12(4X)

99-280-7018-08(2X) BOTH SIDES

99-G20-7505—16(2X) BOTH SIDES
®
99-G30-7507—-00(BX) N
99-G10-7501-02(8X)

99-G42-3505—-00

99-G20-7503—-12
99-6G20-7502—-05

99-G10-2650—-00

99-G30-3598-0
99-280-7018-07(2X
99-280-7015-01(2X
99-620-7505-13(2X

99-280—-7018-07-

99-G30—-3598—

99-G30—3598-02(2X q

99-630—3507-0.
99-G20-7511-02

99-280-7015-0

99—-G30—-3601-00 99-G30-8520-06

99—-G30—-3600—-00

noh

G20-8500—-06(2X)

G20-7514—01(2X)
99-G30-7513-0

99—G20—7504—02(2X)

99-G30-8508—00(2X;

99—-G10-8505-03(2X)

99-280-7006—05(2X,

<
&,

&)

N~

99-280-7018-08
99-G20-8511-00
99—280—-7018—08(4X)
99—G30-7507—-00(4X)
99-G30-8500-07(2X)

E195121
HEADLIGHT:

. 99-280-7018—08(2X)

9-280-7018-08(2X) dy
\ 0 2 99-620-7519-06
50 99-28057018~07(2X) > e
0 / /\ S*
D

*NOTE* FOR GX4000
USE PART # 99-G40-8501-03(2
BOTH SIDES

99—-G30-8508—02(2X)

99-G30—-8501—-00(2X
99-620—7505-21(2X)

99-G30-8520—01(2X

99—-G30-3507-06

—99-G30-3507-08

—99-G30—3516—01
'99-G20—7505—16(8X)
99-280-7018—08(8X)

99—G20-8500—06(2X)

99—G30—3507-01(2X)

58-020-7505- 1620 ¢ 99—G20—7504-02(2X)

99—-G30-3504—-01

S—=—=\

99—G20—7509—-04(4X)
99—G20-7513-02(4X)
99—G20—1625—-00(2X)
99-630-3624—00(2X)
99-G30-3581-00
99—G20-7505-03(2X)
99—280-7018-01(2X)
99-G30-7503-05
99-G30-3582-00

22 99-G20~7505-07(2X),
Q
/
99-G30-8505—-09 N

99—-G20-7510—-02
99-G30—-3582—-01

99-G20-7509—-03(2X)
99-G20-7501-01(2X)
99-G30-3506—-00

99—G20-7510—02(4X)

99630351700
99-G30-3504—02
99—-280—7006—06(2X)

99-G10-2649-00 99-G20-1611-00

99-280-7012-0
99-620-7505-01 (2X .
5 99-G20—1583-00
99-280-7018-07(2
750708 (6X)

99—-280-7007-04



MAIN FRAME
87-G42-3699-02

PART # DESCRIPTION QTY
99-280-7006-05 |1/4-20 X 1 SHCS 2
99-280-7006-06 | 1/4-20 X 1 1/4 SHCS 2
99-280-7007-04 5/16-18 X 3/4 FHS. 1
99-280-7012-01 |NUT, NYLOC 10-24, CAD PLATE 1
99-280-7015-01 |NUT, JAM 1/4-20 SST. 3
99-280-7018-07 |LOCK WASHER, 1/4" SPLIT 11
99-280-7018-08 LOCK WASHER, 5/16" SPLIT 21
99-G10-2649-00 |LIGHT HOLDER 1
99-G10-2650-00 BLOCK, HOOD SUPPORT GX3000 1
99-G10-7501-02 |LOCK WASHER, 5/16 COUNTERSINK 12

99-G10-8505-03

SPRING, BLADE BLOCK ON GS1000

99-G20-1583-00

GUARD, ARBOR LOCK SHAFT

99-G20-1611-00

HANDLE

99-G20-1625-00

BLOCK, BATTERY G2000,

99-G20-7501-01

WASHER, FLAT 3/8" STL CAD

99-G20-7502-05

5/16 TRA WASHER

99-G20-7503-12

5/16 X 1 SHSB BLK STL

99-G20-7504-02

1/2-20 X 1 3/4 GR8 HEX BOLT

99-G20-7505-01

1/4-20 X 1 HEX BOLT SST.

99-G20-7505-03

1/4-20 X 1 1/4 GR8 HEX BOLT

99-G20-7505-07

3/8-16 X 1 1/4 GR8 HEX BOLT

99-G20-7505-12

H.H. 7/16-14 X2 3/4

99-G20-7505-13

1/4-20 X 2 3/4 HEX BOLT

99-G20-7505-16

5/16-18 X 1 1/2 HEX BOLT

99-G20-7505-19

5/16-18 X 1 1/4 HEX BOLT

99-G20-7505-21

5/16-18 X 1 3/4 HEX BOLT

99-G20-7507-08

5/16-18 X 1 FHS SST.

99-G20-7509-03

LOCK WASHER, 3/8" SPLIT

99-G20-7509-04

LOCK WASHER, 1/2" SPLIT

99-G20-7510-02

WASHER, FLAT 1/2X 1 1/4 OD

99-G20-7510-03

FLAT WASHER, 7/16

99-G20-7511-02

LOCK WASHER, 1/4 EXT TOOTH

99-G20-7513-02

NUT, DOUBLE JAM 1/2-20

99-G20-7514-01

SNAP RING EXT 1"

99-G20-7519-06

DOWEL PIN 3/16 X 3/4 PRECISION

99-G20-8500-06

BEARING, 10" WHEELS, BRK, PUMP, SHFT

99-G20-8511-00

BALL JOINT, HOOD

99-G30-3504-01

SIDE FRAME, LEFT

99-G30-3504-02

SIDE FRAME, RIGHT

99-G30-3506-00

PLATE, FRONT

99-G30-3507-01

SUPPORT, FRONT WHEEL

99-G30-3507-03

SUPPORT, FRONT WHEEL

99-G30-3507-06

SPRING BLOCK, UPPER (FRONT WHEELS)

99-G30-3507-07

SPRING BLOCK, LOWER (FRONT WHEELS)

99-G30-3507-08

SPRING BLOCK, STOP (FRONT WHEELS)

99-G30-3516-01

ACTUATOR BRACKET, LOWER FRT SHOCK

99-G30-3517-00

GUIDE BAR, ARBOR SHAFT

99-G30-3581-00

PLATE, BATTERY

99-G30-3582-00

SHAFT, ARBOR

99-G30-3582-01

SPACER, ARBOR LOCK

99-G30-3598-00

AXLE, REAR WHEELS

S o aaaalaaaaN 222 AR AR 2 RNORNONERNANNRRS NN




MAIN FRAME
87-G42-3699-02

99-G30-3598-01

BUSHING, FRONT CARRIAGE

99-G30-3598-02

SPACER, REAR SHAFT .690" (DELRIN)

99-G30-3600-00

SHAFT, BLADE

99-G30-3601-00

WASHER, ARBOR (OUTER)

99-G30-3624-00

ARM, BATTERY

99-G30-7503-05

1/4 X 1 SHSB

99-G30-7507-00

5/16-18 X 1 1/4 FHS SST.

99-G30-7513-01

5/8-11 NUT

99-G30-8500-07

BEARING, BLADE SHAFT 1 1/2"

99-G30-8501-00

WHEEL, REAR 12 X 4 MOLD ON POLY

99-G30-8505-09

SPRING, ARBOR LOCK

99-G30-8508-00

BUSHING, FRONT WHEEL SPRING BLK

99-G30-8508-02

CAP, RUBBER, RULON BUSHING

99-G30-8520-01

SPUR GEAR, 16160

99-G30-8520-06

SHEAVE, BLADE SHAFT

99-G30-8520-08

BUSHING, BLADE SHAFT

99-G42-3505-00

PLATE, MOTOR MOUNT

99-G42-7000-00

NYLOC NUT 7/16"

-h—\—\—\NNN—\NN—\a—\N—\—\N—\




87—G42—-3699-03
MOTOR

(GX—4200)

99-G30-8512-12 99-G30-8512-04

99-G30-8513-05

99-G42-3536-0 °
99-G42-3736-0

99-G20-8513-00

\ 99-G20-8513-04
@

Bl 99-G20-8513-02

99-G20-8513-01(2X)

99-G42-8002-0
99-G42-8002-0

) C |

=] 9-G42-8003-00
= = 99—-G42-8002—01
$ = .
SEE G30—3699—06 DRAWING U_M._|>_ _l |>|
FOR THROTTLE LINKAGE LADE BELT
PUMP BELT M38525 AN_U_C wmlmmolwoémlomaxv
M38525 Am_ux oolowolwmomlomaxv

99-280-7017-03(3X)

99—G42—-3700-0
BRACKET SUPPLIED
WITH MUFFLE
99—280—7018—08(4X)
99—642-3522—-0
99-G20—-7505—01(3X
99-G30-8520—07
— 99-G30-8520—0 "
99—G20—8532—00(2X)
N 99-G20—8527—-0 ]

-‘ﬁ I e 1
\ > 9-G30-8527-01 /’

99-280-7018—07(3X)
99-G10-7516—-01

99-G40-8527-0

99-G42-3700-0

99-G20-8532-00
99-G42-3711-0 99-280-7018-08(2X)

99-G42—3710—0 EE DETAIL —A-



G3000 MOTOR
87-G42-3699-03

PART #

DESCRIPTION

[9)
<

99-280-7012-02

NUT, NYLOC 1/4-20

99-280-7017-03

FLAT WASHER, 5/16 SEA GR8

99-280-7018-07

LOCK WASHER, 1/4 SPLIT

99-280-7018-08

LOCK WASHER, 5/16 SPLIT

99-G10-7516-01

1/4-20 X 3/4 SET SCREW, KNURL PT.

99-G20-7505-01

1/4-20 X 1 H.H.

99-G20-7505-06

H.H. 5/16-18 X 1

99-G20-8513-00

HOSE, 3/8 ID. GATES 6 LOLA

99-G20-8513-01

FITTING, PUSH ON 6LOC-4RMP GATES

99-G20-8513-02

ADAPTER, HCI MP-MP90-4-4

99-G20-8513-04

VALVE, BALL BV-04N LHA

99-G20-8513-05

TUBE, CLEAR VINYL 3/4ID. X1 OD

99-G20-8527-09

1/4 X 1/4 X 2 1/4 KEY WAY

99-G20-8532-00

CLAMP, MUFFLER 1 1/8

99-G30-8512-04

HOSE CLAMP, OIL DRAIN

99-G30-8512-11

HOSE, 4" AIR INTAKE TUBE

99-G30-8512-12

DUST CAP, OIL DRAIN-RP85123

99-G30-8520-05

SHEAVE, MOTOR

99-G30-8520-07

BUSHING, MOTER SHEAVE

99-G30-8538-04

FILTER, FOAM FRE-AIR (YELLOW)

99-G30-9510-03

RING TOUNG (YELLOW)

99-G30-9510-04

COUPLER, 10-12 AWG YELLOW FEMALE

99-G30-9510-07

COUPLER, 10-12 AWG YELLOW MALE

99-G30-9511-03

WIRE, 12 AWG (WHITE)

99-G40-8527-00

MOTOR. KOHLER 22H.P.

99-G42-3522-05

AIR DIVERTER

99-G42-3536-03

TUBE, AIR INTAKE

99-G42-3700-01

SPACER, EXHAUST

99-G42-3700-02

PLATE, MUFFLER MOUNT

99-G42-3710-00

RUBBER, MOTER MOUNT

99-G42-3711-01

PLATE, MOTOR MOUNT

99-G42-3736-00

AIR CANISTER SUPPORT BRACE

99-G42-8002-01

HEX BUSHING

99-G42-8002-02

BRASS NIPPLE, 1/4 X 2

99-G42-8002-03

COUPLING, 1/4" BRASS

99-G42-8003-00

TUBING, EXHAUST

SlalalaAlalaAa aAlalaAlaAlaAa AN WW A2l ala a2 22 N2 WO YNO W -~ 4H




87/—-G42-3699-04
BLADE IDLER PULLEY

(GX~-4200) 99—G30-3505-00
MOTOR MOUNTING
PLATE REFERENCE

99-G20-7503—-12

99-(G20-7502-05

74

(wa“

A\

99-G42-8500-00

99—G620—7505—-19(2X)
99-280—7018—08(2X) /

A
?

99-G20-1587-02

99-G20-7502-05(2X)

99-G20-7503—-08

99-G20-7503-06
99-G20-1588-00

@@Iomolémémloél////////

99-G20-7503—-06

99-G20-1623-00

99-G20-7513—-12

99-G20-1521-00

99-G20—-1587-03
99-G20—-8500—-02(3X)



BLADE IDLER PULLEY
87-G42-3699-04

PART # DESCRIPTION QTY
99-280-7018-08 LOCK WASHER, 5/16 SPLIT 2
99-G20-1518-01 PULLEY, FOR PUMP & BLADE 1
99-G20-1521-01 ARM, BLADE IDLER PULLEY 1
99-G20-1587-02  |SPACER, ALUM. .350 WIDE 1
99-G20-1587-03  SPACER, ALUM. .100 WIDE 1
99-G20-1588-00 | BLOCK, BLADE IDLER PULLEY MOUNT. 1
99-G20-1623-00 BUSHING, G.A. 1
99-G20-7502-05 |\WASHER, FLAT .625 X .312 X .032 SST. 3
99-G20-7503-06  5/8 X 3/4 SHSB BLK STEEL 2
99-G20-7503-08  |5/16 X 3/4 BLACK STEEL 1
99-G20-7503-12  5/16 X 1 SHSB 1
99-G20-7505-19  5/16-18 X 1 1/4 GRADE 8 H.H. 2
99-G20-7513-12 | 1/2-13 JAM NUT 1
99-G20-8500-02 |BEARING, IDLER PULLEY R10LL 3
99-G42-8500-00  SPRING, BLADE IDLER PULLEY #231 1




87/—G42—-3699—-05  99-620-7505-21(2X) s
PUMP IDLER PULLEY ®¢728077018708(20 =
(GX-4200)

= 99-630-3586—00
& CROSS BAR
= REFERENCE

G 99-G20-1585-00
99-G20-1587-02 '
99-G20-7513-12

99-G20—1623—00
99-G20-7502-05
> 99-280-7017-03

\ \@@Iomolwmoulom

)
\

99-G20-7503-06(2X) ‘
-

99—-G20-8505-01

el
\

)
) b

99-G20-1521-00
99—-G20-1587-03

-

99-G20—-8500—-02(3X)
99-G42-7001-01
99-G20-1518-01

99-G20-7509-03

99-6G20-7513-01



PUMP IDLER PULLEY
87-G42-3699-05

PART #

DESCRIPTION

[9)
<

99-280-7017-03

FLAT WASER, 5/16 SEA GR 8

99-280-7018-08

LOCK WASER, 5/16 SPLIT

99-G20-1518-01

PULLEY, FOR PUMP AND BLADE

99-G20-1521-00

ARM, PUMP IDLER PULLEY

99-G20-1585-00

BLOCK, PUMP IDLER PULLEY MOUNT

99-G20-1587-02

SPACER, ALUMINUM .350 WIDE

99-G20-1587-03

SPACER, ALUMINUM .100 WIDE

99-G20-1623-00

BUSHING, GUIDE ARM

99-G20-7502-05

WASHER, .625 X .312 X .032 SST

99-G20-7503-06

5/8 3/4 BLACK STEEL SHSB

99-G20-7503-08

5/16 X 3/4 BLACK STEEL SHSB

99-G20-7505-21

5/16-18 X13/4HHGR 8

99-G20-7509-03

3/8 SPLIT WASHER

99-G20-7513-01

3/8-16 DOUBLE CHAM NUT

99-G20-7513-08

5/16-24 JAM NUT ZINC

99-G20-7513-12

1/2-13 JAM NUT

99-G20-8500-02

BEARING, IDLER PULLEY R10LL

99-G20-8505-01

SPRING, PUMP IDLER PULLEY

99-G42-7001-01

3/8-16 X 2 H.H.

_\_\(,Q_\_\_\_\l\)_\l\)_\_\_\_\_\_\_\l\)l\)q




87—-G42-3699-06 99-G30-9500-01 99-280-7012-01

99—-280-7006—04(16X)

_uCZ_uOI>mm_m%mc_u_uOm._.w_~>O_Am._.m |||
(GX—4200) 7020-03 (3%) “‘J moonommouoo

99-G30-3511-01(2X)

99-G20-9500—-06
99—-280—7006—00(4X) 99-G20-7503—-04 \
99—-280—7018—05(4X) 4 ’ 99-G30-8520—-04

99-280-7017-02 (2X) ¢ \ 99-G20-8505-08
. \A 3511-00 Pid 99-280-7015-01

99-G20-8535-00 Q 99-G30-8505-00

Y
o8 1591-00 N v 99-280—-7015—01
7520-01
> @~
©

99-280-7018—0
99-280-7018—07 99-280-7018—07
99-G20-7513-09 ’ N

- 7505—08(4X) A_ - [

| 7500-03(8X) %
99-G20—7502-08(2X) ° 610-7501-00(8X) XS

A ~— 7513—01(4X)

2 <] ™

99-G20-8536—00 ‘,x \.(, _

99-G20-7503—-02
99-280-7017-02
99-G20-7020-03
99-280-7012-01

99-G30—-9500-03

99-280-7008—-05
99-280-7018-07

99-G20-7503-02
99-280-7017-02(2X)
99-620-7020-03(2X)
99-G20-7012-01

99-G20-8505-09
C
, >

99-G30-7000-00
99-G30-3502—-00

Q)
99-G20-7513-09

99-280-7018—-07 99-620—1509—00 \ 99—620—1608—00

99-G42-3602—-02

99-G10-8519-00 o 99—-G20—1512—-00 99-G10-8000-02
99-G20-8520-00 / 99-G20-7503—-05 /
99-620-7520-01 7« 99620851700 99-G20-7513-04
99-G20-8518—00 |

99-G20-8512-00 99-G20-8516—00 | 99-G42-3602-01
99—G30—3513—00\ 29—G20—7505-06
99-G20—-7513—04
99-G30-3510-00 99-280-7018-08
99-280-7017—03

99-G30-3592—-00
99-G10-7501-00
99-G20-7012-04 a

g

99-G20~7505—15
3 99—G20—8500—04(2X) | S0-5a0-7e05— 18 99-G42-3586-00
99-280-7018—07(3X) :
¢ ' 99-280-7018-07
99-620-7505-01(3X) ¢10-8000-00 (2X)
. \ 99-620-7505-21 (40) | o
G10-8000-03 (2X) mmunmolqoslomrxvn/_ Q
:
;)OJJ I514-01(20 ° 99-G30-3607-01
QY -.
@ ), 99-G30-3593—00 99—-G30—-3606—01
. 99-G20-8527—09 3. - 99-G30—3607-00
99-G30-7506-04 (4X) LT 2> S
99-280-7007-02(2X) L e A F
99-G30-8520—02 4 "
610-7501-02 (2X) 99-630-3503-02 i <™ 8 »&o o) 99-G20~7505-16
99-G30-3593-01(2X) 99-280-7015-01
99-280-7018-08 “ %a ‘:t . 99-280-7018-07
X &,
99-G20-7505-21 N

&

99-G30-3503-01
99—-G20-7505—19(6X)
99-280-7018-08(6X)



PUMP CHASSIS AND SUPPORT BRACKETS

87-G42-3699-06

PART #

DESCRIPTION

QTY

99-280-7006-00

6-32 X 3/8 SHCS SST.

99-280-7006-04

1/4-20 X 3/4 SHCS SST.

99-280-7006-05

1/4-20 X 1 SHCS SST.

99-280-7007-02

1/4-20 X 3/4 FHS

99-280-7012-01

NUT, NYLOC 10-24 CAD PLATE

99-280-7015-01

NUT, JAM 1/4-20 SST.

99-280-7017-02

FLAT WASHER, 1/4 SST

99-280-7017-03

FLAT WASHER, 5/16 SAE GR 8

99-280-7018-05

LOCK WASHER, #6 SPLIT SST.

99-280-7018-07

LOCK WASHER, 1/4 SPLIT

99-280-7018-08

LOCK WASHER, 5/16 SPLIT

99-G10-7501-00

FLAT WASHER, 5/16 ID. X 1 OD.

99-G10-7501-02

LOCK WASHER, 1/4 CUPPED

99-G10-8000-00

BEARING, PUMP DRIVE SHAFT

99-G10-8000-02

COLLAR, 5/8 THROTTLE

99-G10-8000-03

SNAP RING, DRIVE BEARING

99-G10-8519-00

SHEAVE, 4.120

99-G20-1500-00

KNOB, SPEED CONTROL

99-G20-1509-00

PLATE, PUMP SUPPORT LEFT

99-G20-1512-00

PLATE, PUMP REAR BRACE

99-G20-1591-00

SPROCKET, 10 TOOTH

99-G20-1608-00

BAR, SUPPORT ACTUATOR

99-G20-7012-04

NUT, NYLOC 3/8-16

99-G20-7020-03

FLAT WASHER, 1/4 DELRIN

99-G20-7502-08

FLAT WASHER, 1/4 SAE

99-G20-7503-02

1/4 X 3/4 SHSB BLACK STEEL

99-G20-7503-04

1/4 X1 1/2 SHSB BLACK STEEL

99-G20-7503-05

3/8 X 3/8 SHSB

99-G20-7505-01

1/4-20 X 1 H.H.

99-G20-7505-06

5/16-18 X1 H.H. CAD GR 5

99-G20-7505-08

3/8-16 X3 1/2H.H. CAD GR 5

99-G20-7505-15

1/4-20 X2 H.H. SST

99-G20-7505-18

ALL-THREAD, 1/4-20 X 1 1/4

99-G20-7505-19

5/16-18 X1 1/4 H.H.

99-G20-7505-21

5/16-18 X 1 3/4 H.H.

99-G20-7509-03

LOCK WASHER, 3/8 SPLIT

99-G20-7513-01

3/8-16 NUT, DOUBLE CHAM

99-G20-7513-04

5/16-18, JAM NUT

99-G20-7513-09

1/4-28 JAM NUT ZINC

99-G20-7514-01

SNAP RING EXT 1"

99-G20-7520-01

KEY, WOODRUF #3 1/8 X 1/2

99-G20-8500-04

BEARING, FRONT WHEELS

99-G20-8505-09

SPRING, REAR IDLER PULLEY

99-G20-8512-00

PUMP, HYDROSTATIC

99-G20-8516-00

SPROCKET, 60 TOOTH

222NN 2RO A 2R WA 2NNO a2 aaaaaNaNNOR SR RN A

99-G20-8517-00

CHAIN ROLLER #35

N
3

99-G20-8518-00

CONNECTING LINK #35

99-G20-8520-00

BUSHING, 5/8

99-G20-8527-09

KEY, 1/4 X2 1/4

99-G20-8535-00

YOKE END FEM.THD

99-G20-8536-00

ROD END 1/4" PLATED

JEE N I N I N (I ) IS




PUMP CHASSIS AND SUPPORT BRACKETS

87-G42-3699-06

99-G20-9500-03

ACTUATOR, THROTTLE

99-G20-9500-06

ACTUATOR, SPEED CONTROL

99-G30-3503-01

ARM, PUMP SUPPORT LEFT

99-G30-3503-02

ARM, PUMP SUPPORT RIGHT

99-G30-3510-00

PLATE, PUMP SUPPORT RIGHT

99-G30-3511-00

PUMP BRACE & ACTUATOR SUPPORT

99-G30-3511-01

SPACER, PUMP ACTUATOR

99-G30-3513-00

PUMP BRACE TOP

99-G30-3592-00

ARM, PUMP CONTROL

99-G30-3593-00

DRIVE SHAFT

99-G30-3593-01

WASHER, FOR DRIVE SHAFT SST

99-G30-3606-01

SPACER, PUMP 7/8 X 3.675

99-G30-3607-00

SHAFT, PUMP SUPPORT

99-G30-3607-01

SPACER, PUMP 7/8 X .630

99-G30-7000-00

STUD, PLAIN STEEL 1/4-28 X2 1/2

99-G30-7506-04

1/4-20 X 1/4 SHCS SST

99-G30-8505-00

SPRING ANCHORS

99-G30-8505-07

SPRING, SPEED CONTROL

99-G30-8505-08

SPRING, PUMP TENSIONER #638

99-G30-8520-02

GEAR, SPUR 1624

99-G30-8520-04

GEAR, SPUR 1623

99-G30-9500-01

ACTUATOR, PUMP W/ EYE BOLT

99-G42-3586-00

CROSS BAR PUMP IDLER

99-G42-3602-01

EXTENSION, THROTTLE

99-G42-3602-02

LINKAGE, THROTTLE

S A A A A A a NN A A AaAaaAa N A, A a N A




99-280—7006—06(4X)

mNIO#N|w®©©|OQ 99-G20-1563-01
_I_ > Z U _I m 99-G30-9500-02

99—G30-7503-02 99-G30—3538-01
(GX—4200)

99-280-7012-03

99-280-7018-07(4X)
99-G20-7505-03(4X)

99-G20-9516-00

99-G30—-3516—-00
99-6G20-1532-01
99—-G30—7506—10(3X)
99—-280—-7018-03(2X)
& \

99—-280—7007-02(2X)

99-G20-8542—00(2X) 99-G20—7507—13(8X)

99-G20-7506-01

99-(630-3535-00 \ 99-280—7006—06(2X)
&
P
o 99—G20—1562—-00(2X)

%
%7
§0ﬁ@

99-G20—-1565-00(2X)

99-G30-3538-02 S 99-G20-8504—-00 (2X)
oo|mmo|w05|oom§w
99-280-7006—01(4X
99—-G20—-8500—-06(2X)
99-G30—-3533—-00
99—-G20-7507-05(6X)

99-280-7007-02(3X)

99-G20-1534-00
99-G30—-3564-00

99-G20-1563-02

99-G30-3535—01
99-G20—7507—-03(4X) 99-280-7020—-03(2X)
99-G30-7506—01 NOT SHOWN 99-G620-1516—00
99-280—7018—09 NOT SHOWN
99—G20—1532—01 99-280-7017-02(2X)

99-G20-7506—01(2X)
99-280-7018—07(2X)

99-280-7006—05(2X) NOT SHOWN
99-280—7018—-07(2X) NOT SHOWN



HANDLE
87-G42-3699-07

PART #

DESCRIPTION

[9)
<

99-280-7006-01

10-32 X 3/8 SHCS

99-280-7006-05

1/4-20 X 1 SHCS SST.

99-280-7006-06

1/4-20 X 1 1/4 SHCS SST

99-280-7007-02

1/4-20 X 3/4 FHS SST.

99-280-7012-03

5/16-18 CAD PL. NYLOC

99-280-7017-02

1/4" FLAT WASHER SST

99-280-7018-03

#8 INT. TOOTH LOCK WASHER

99-280-7018-07

1/4" SPLIT LOCK WASHER

99-280-7018-09

#10 SPLIT LOCK WASHER

99-280-7020-03

1/4" DELRIN FLAT WASHER

99-G20-1516-00

ANGLE, ACTUATOR BRACKET/HNDL/MN FRAME

99-G20-1532-01

SPACER, HANDLE BAR

99-G20-1534-00

BAR, SUPPORT (KEY DASH PANEL)

99-G20-1562-00

PLATE, HANDLE SUPPORT

99-G20-1563-01

COVER, HANDLE LEFT SIDE

99-G20-1563-02

COVER, HANDLE RIGHT SIDE

99-G20-1565-00

PLATE, HANDLE SHAFT SUPPORT

99-G20-7505-03

1/4-20 X 1 1/4 GR8 HEX SCREW

99-G20-7506-01

1/4-20 X 1 1/2 SST. SHCS

99-G20-7507-03

10-24 X1 1/4 SST. FHS

99-G20-7507-05

10-32 X 1/2 SST. FHS

99-G20-7507-13

1/4-20 X 5/8 FHS

99-G20-8500-06

BEARING 10" WHEEL

99-G20-8504-00

SHIM, HANDLE SST.

99-G20-8542-00

GRIPS

99-G20-9510-02

PIN, FEMALE AMP

99-G20-9510-04

CONN 1 PIN CAP

99-G20-9511-03

WIRE 18 AWG RED

99-G20-9511-04

WIRE 18 AWG GREEN

99-G20-9516-00

TERMINAL BLOCK (G2000)

99-G20-9522-00

RING TOUNG NYLON

99-G20-9522-01

RING TOUNG NYLON W/INS GR

99-G30-3516-00

BRACKET, HANDLE ACTUATOR

99-G30-3533-00

CROSS BAR, (KEY DASH)

99-G30-3535-00

CROSS BAR, KEY DASH/A

99-G30-3535-01

BRACE, SUPPORT (BOTTOM)

99-G30-3538-01

BAR, HANDLE (LEFT)

99-G30-3538-02

BAR, HANDLE (RIGHT)

99-G30-3564-00

SHAFT, HANDLE

99-G30-7503-02

3/8 X2 1/4 SHSB

99-G30-7506-01

10-24 X 1/2 SHCS SST.

99-G30-7506-10

8-32 X 1/2 SST.

99-G30-9500-02

ACTUATOR, HANDLE 2-1/2" STROKE

AW aaaaaaaaoaas,aooNNNOORWRANRANANANGOONN N MT




87/—G42—-3699-08
KEYSWITCH PANEL
(GX—4200)

0]

ON

OFF START
@ E

\

99-G20-8545-05

99-G20-9529-00

99-G30—-3531-00

o\

\ \

FPM

-] -

ENGINE
HOURS

00000

me/
82—G20-1699-18

99-G30—-8527—-03K1

99-G20-9532-00
99-G30—9533—00 (FUSE)

99-G20-8534-00

SEE WIRING DIAGRAM

TO MOTOR SEE WIRING DIAGRAM

NM@IOMOI@@OQIOOIA

99—-(G20—-9505-00V1

99-G20

99-G20—-9520-00

—9506—00(LIGHT KIT)



KEYSWITCH PANEL
87-G42-3699-08

PART #

DESCRIPTION

99-280-7018-06

SPLIT WASHER, #8

99-G20-7511-01

LOCK WASHER #8 EXT. TOOTH

99-G20-7513-11

NUT, NYLOC 8-32

99-G20-8534-00

CABLE, CHOKE

99-G20-8543-05

INSTRUCTIONS, STARTING

99-G20-9505-00 | VOLTMETER
99-G20-9506-00  LIGHT KIT
99-G20-9507-00 |HOUR METER

99-G20-9520-00

DISCONNECT, 1/4 MALE

99-G20-9529-00

COUNTER, FEET OR METER

99-G20-9532-00

FUSE HOLDER, GS1000 & G2000

99-G30-3531-00

PANEL, KEY SWITCH

99-G30-8527-03  SWITCH, KEY
99-G30-9520-00 |COUNTER, FT/MIN
99-G30-9533-00  FUSE 25 AMP

SlAalaAalaalaAa Al a0 NH




8/—-G42-3699-09

SWITCH PANEL
(GX—4200)

99-G42-35350-00

99-G20-951/7-0111

HANDLE  LIGHTS
RAISE ON OIL ALERT

J

OFF

O FWD/SPD  GUIDE RPM
FAST  DOWN  HIGH

g

BLAE o
DOWN

i

uP

99—-G20—-9508—00 (5X)

S1, S2, S3, S4,& S6 99—-G30—-9504—-00T1

\lmmlomolémwwlém
SEE WIRING DIAGRAM
99—-G20-9509-00S5

TO ACTUATORS
SEE WIRING DIAGRAM



SWITCH PANEL
87-G42-3699-09

PART #

DESCRIPTION

[9)
<

99-G20-7511-01

LOCK WASHER #8 EXT. TOOTH

99-G20-7513-11

NUT, NYLOC 8-32

99-G20-9508-00

SWITCH, ACTUATOR

99-G20-9509-00

SWITCH, LIGHT

99-G20-9517-01

LIGHT, LED RED

99-G20-9520-00

DISCONNECT, MALE (.250)

99-G30-9504-00

TACHOMETER, GX3000

99-G42-3530-00

PANEL, SWITCH DASH

aAa AN oT




36

E/—C42-3699—-70
LBLADE BLOCK

(GX-4200)

3

MO. DESCRIPTION PART £ orr
1 _|BLADE BLOCK 99—-G40-4540-00
2 |COVER, BLADE BLOCK 99—-G40-4541-00
3 |KNOB, BLADE BLOCK 99—-G30-3542—-00
4 [SNAPPER PIN 99—-G30-8507—-01
5 |SPACER, SNAPPER PIN 99—-G30-3542—-01
6 |ROD, BLADE BLOCK, REAR 99—-G40-4545—-00
7 |ROD, BLADE BLOCK, FRONT 99—-G40—-4546—00
8 |ROD, BLADE BLOCK FRONT PLASTIC[99—G40—4547—-00
9 |ROD, BLADE BLOCK REAR PLASTIC [99—G40-—4548—-00

1

1

2

1

1

1

1

1

1
10 |CLAMP, BLADE BLOCK REAR ROD [99—-G30-3545-00( 1
11 |DEPTH POINTER 99-G30-3545—-01] 1
12 |SPACER, DEPTH PQINTER 99—-G30-3545-02] 1
13 |CLAMP, FRONT ROD ANGLED 99—-G30—-3545-03] 1
14 |DIVERTER PLATE, REAR 99—-G40-4553—-00] 1
15 |PYRAMID DIVERTER, REAR 99—-G40-4554—-00] 1
16 | DIVERTER PLATE, FRONT 99-G40-4555—-00] 1
17 |LEXAN SHIELD, OUTER 99-G40-4556—00] 1
18 |DIVERTER, LEXAN SHIELD 99-G30-3548—-01] 1
19 |LEXAN SHIELD, INNER 99-G40-4558—-00] 1
20 |WASHER, LEXAN SHIELD 99—-G30-3549-01] 4
21 |BLOCK, LEXAN SHIELD MNT OUTTER[99—G40—-4560—00 2
22 |BLOCK, LEXAN SHIELD MNT INNER [99—G40-—-4561-00 2
23 |DIVERTER BLOCK, FRONT 99—-G20-1552—-01] 1
24 |BLOCK, DIVERTER SMALL 99—-G40-4563—-00] 1
25 |WIPER, BLD BLOCK STEEL 99—-G30-3553—-00] 2
26 |BRACKET,BLD BLOCK, ANGLED OUT. [99—G30—-3554—00] 1
27 |BRACKET,BLD BLOCK ANGLED INN. [99—-G30-3555-00] 1
28 | BRACKET, BLADE COVER, OUTER 99-G30-3560—-00] 1
29 |BRACKET, BACK OF BLADE BLOCK [99—G40-4568-00( 1
30 [ANGLE DIVERTER, RIGHT 99—-G40-4569-00] 1
31 |ANGLE DIVERTER, LEFT 99—-G40-4570-00] 1
32 [DUST SHIEL, INNER LEXAN 99—-G40-4571-00] 1
33 |BUSHING, BRONZE 99-G30-3597—-00| 2
34 [INSERT, BELT ACCESS 99-G40-4573—-00] 1
35 |STIFFENER, LEXAN PANEL (REAR) [99-G40-4574-00] 1
36 |STIFFENER, LEXAN PANEL (FRONT) [99-G30-3637—01[ 1
37 |KNOB, BLADE COVER 99—-G20-1640—-00| 2
38 |BAR, RUBBER FLAP MOUNT LARGE [99—-G30-3712-00( 1
39 |DUST FLAP, LARGE 99-G30-3712—-01] 1
40 |BAR, RUBBER FLAP MOUNT SMALL [99—-G30—-3713—00( 1
41 |DUST FLAP, SMALL 99—-G30-3713—01] 1
42 |ANGLE DIV, BLD COVER (RIGHT) 99—-G40-4723—-00] 1
43 |ANGLE DIV, BLD COVER (LEFT) 99—-G40—-4724—-00] 1




87—-G42-3699—-11

GUIDE

(GX—4200)

99-280-7020-03

99-G30-3725-00

99-280-7006—-05
99-280-7018-07

CROSS BAR 99-G30-7507-01
\\\I 99-280-7017-02(4X)

99-G20-7516-01

ARM

99-G20-9500-05

99-G20-1608-00 99-G20-7503-02

Y
8|NmoLo§|W/ o 99-G20-8500—04
99-G20-7505—-21 DO
99-280—7018-08 99—-G30—3641—00 b & 99—G20—1579—00
99-G20-1623-00 : NS
8

99-G20-7506—-02
99-G20-1629-00
99-G20-1617-02 a 99-G20-7503-01

99-G30-8505-04 ; M..H_v / 99-G20-1606-03
99-G20-1617-01 ¥ ° 99-620-1614-00

99-G20-1616-00 / 99-G20-8500-04
99-G20-1615-00

99-G20-7506—-01 NN
99-280-7012-02

99-G20-1642—00 X
99-G20—1644—00

99-G20-3642-01
& 99-G30-3602-01

99-G20—-8500-04

99-G20-7505-01 99-G20-7020-03

99-280-7018-07 99-280-7012-02

99-G20-1629-00

99-G20-1578-00
99-280-7007-02(4X)
99-G30-3577-00

naﬁ QD
Ry,

99-280-7006—-04
99-280-7018-07
99-280-7020-03

99-G30-8508-03
99-G30-7503—-08

99-280-7011-00
99-G30-3576—-00

99-280-7012-02



GUIDE ARM
87-G42-3699-11

PART #

DESCRIPTION

[9)
<

99-280-1011-00

WHEEL, YELLOW

99-280-7006-04

1/4-20 X 3/4 SHCS SST

99-280-7006-05

1/4-20 X 1 SHCS SST

99-280-7007-02

1/4-20 X 3/4 FHS

99-280-7012-02

10-24 NYLOC NUT CAD PLATED

99-280-7017-02

1/4-20 NYLOC NUT

99-280-7018-07

LOCK WASHER 1/4 SPLIT

99-280-7020-03

FLAT WASHER, 1/4 SST

99-G20-1578-00

PLATE, GUIDE ARM MOUNT

99-G20-1579-00

PLATE, GUIDE ARM MOUNT

99-G20-1606-03

BUSHING, GUIDE ARM

99-G20-1608-00

BAR, ACTUATOR SUPPORT

99-G20-1614-00

SPRING, GUIDE ARM BLOCK

99-G20-1615-00

BLOCK, GUIDE ARM RETURN

99-G20-1616-00

BLOCK, GUIDE ARM RETURN (SMALL)

99-G20-1617-01

BUSHING, SPLIT GUIDE ARM

99-G20-1617-02

BUSHING, GUIDE ARM

99-G20-1623-00

BUSHING, GUIDE ARM

99-G20-1629-00

SHAFT COLLAR 3/4"

99-G20-1642-00

PLATE, HOOD SUPPORT

99-G20-1644-00

BUSHING, HOOD SUPPORT DELRIN

99-G20-3642-01

SPACER, HOOD STOP

el i N e e e el e e e el R e B MR AR IR YR R NI |

99-G20-7020-03

FLAT WASHER 1/4 DELRIN

-
o

99-G20-7503-01

1/4 X 5/8 SHSB BLACK STEEL

99-G20-7503-02

1/4 X 3/4 SHSB BLACK STEEL

99-G20-7505-01

1/4-20 X 1 H.H. SST.

99-G20-7506-01

1/4-20 X 1 1/2 SHCS SST

99-G20-7506-02

1/4-20 X 2 SHCS SST

99-G20-7516-01

1/4-20 X 3/8 SET SCREW CUP.

99-G20-8500-04

BEARING, GUIDE ARM SHAFT

99-G20-9500-05

ACTUATOR, GUIDE ARM

99-G30-3576-00

TUBE, GUIDE

99-G30-3577-00

SHAFT, GUIDE ARM

99-G30-3602-01

EXTENSION, THROTTLE

99-G30-3641-00

BAR, GUIDE ARM EXTENSION

99-G30-3725-00

BLOCK, GUIDE TUBE MOUNT

99-G30-7503-08

SHSB, 1/4 X 7/8

99-G30-7507-01

FHS 1/4-20 X 1 1/4

99-G30-8505-04

GUIDE SPRING

99-G30-8508-03

BUMBER, GUIDE (RUBBER)

S A RN A AaAaAaAa A aWN A A AaaAalN




99-G20-1583-00 _o9_(90-7506-05(2X)
99-280—7018-06(2X)
99—G30—3568—00
99-G20-7505-01(4X)
99—-280—7018-07(4X)

87—-G42—-3699—-12
HOOD ASSY
(GX—4200)

99-G20—-1646—00

99-G20-1573-00

99-G20-1575-00

99-G20-1566-01

99-280-7018-06 (2X)
99—-G20-7506—-05 (2X)

99-G30-3567-00

99-6G20—-1566—-02 99-G30-3574-00

99—-280-7007-02 (2X)

99-6G20—-7006—03(2X)
99-280-7018-07(2X)

99-G20—-1569-00
99-280-7017-02 (2X)
99-280-7006—-05 (2X)

\\\ /

\@unmouéomuoﬁuxv
\\\ 9—280-7006—04 (2X)
rd

~.
\
b
//

T~

99-620—1572-01
99-G30—7503—03(2X)
99-280—7007—03(4X)
99-280-7012-01(2X)

Y \\ 99-280-7017-02(4X)
. 99—-280—7020—03(6X)

BOTH SIDES

99-G20-1570-01

99-280-7006—04(3X) 99-G42-1569-00

99-G30-3701-00

99-G20-1570-01

99-G20-8510-00

99-G20-1571-00 99-G30-3701-00

99-G20-8511-00 _280— _
99—280—7018—08 99-280—-7006—05 (2X)

99-280—7006—05(4X) 99-G20-1572-02



HOOD ASSY.
87-G42-3699-12

PART #

DESCRIPTION

[9)
<

99-280-7006-04

1/4-20 X 3/4 SHCS SST

99-280-7006-05

1/4-20 X 1 SHCS SST

99-280-7007-02

1/4-20 X 3/4 FHS SST

99-280-7007-03

1/4-20 X 1 FHS SST

99-280-7012-01

10-24 NYLOC NUT CAD PLATED

99-280-7017-02

FLAT WASHER, 1/4 SST

99-280-7018-06

#8 SPLIT WASHER

99-280-7018-07

LOCK WASHER 1/4 SPLIT

99-280-7018-08

SPLIT WASHER, 5/16

99-280-7020-03

FLAT WASHER, 1/4 DELRIN

99-G20-1566-01

SIDE PLATE (LEFT)

99-G20-1566-02

SIDE PLATE (RIGHT)

99-G20-1569-00

BAR, HOOD SIDE SUPPORT RIGHT

99-G20-1570-01

BAR, FRONT SUPPORT W/HOLES

99-G20-1570-02

BAR, REAR SUPPORT W/O HOLES

99-G20-1571-00

BLOCK, SHOCK SUPPORT

99-G20-1572-01

BLOCK, HOOD MOUNT (LEFT)

99-G20-1572-02

BLOCK, HOOD MOUNT (RIGHT)

99-G20-1573-00

ROD, HOOD SUPPORT

99-G20-1575-00

PANEL, HOOD

99-G20-1583-00

GUARD, ARBOR LOCK SHAFT

99-G20-1646-00

BLOCK, HOOD LATCH

99-G20-3567-00

FRONT PLATE

99-G20-7006-03

1/4-20 X 1/2 SHCS SST

99-G20-7505-01

1/4-20 X 1 H.H. SST

99-G20-7506-05

8-32 X 5/8 SST

99-G20-8510-00

SHOCK, HOOD

99-G20-8511-00

BALL JOINT, HOOD

99-G20-8515-00

GLAZING CHANNEL, HOOD 15/64

99-G20-8515-01

GLAZING CHANNEL, HOOD 9/64

99-G30-3568-00

REAR PLATE

99-G30-3574-00 |HOOD, LOWER
99-G30-3701-00 BRACKET, HOOD
99-G30-7503-03  1/4 X2 SHSB

99-G30-8502-00

LABEL, WARRANTY INFO

99-G42-1569-00

BAR, HOOD SIDE SUPPORT LEFT

22NN, BN A A A, OOPPODN PN OO H




87—-G42-3699-13
FORWARD SPEED & LINEAL FOOTAGE
COUNTERS

99-G30—-3618-00

99-280—-7015-01

99-G20-7511-03

sV

@4/

(GX—4200)

99-280-7019-08(30X)
99-280-8000-02 //////

99-G30-3619-00

99-G10—-7503—-01 99-G30—-9520—-02

99-G30—-3618—01

99-G20-9007-03
99-G20-9530-00

99-G20-7510-04
99—-G20-7503—-09

99-280-7018-07
&\v..ﬁ\w

L' @ . 99-G20-7506—11
S D (q %N %
,,/,/,\ 9 (

99-620-7502-05 s&w.
@
@
TO C1
F B
© — 99-G30-9520—01
99-280—7018—06 99-280-7018-06

99-280-7017-03
99—-280—-7007—-02(2X)

FEET

MOUNTS ON DASH

C2 C1

=

MOUNTS ON DASH




FORWARD SPEED AND LINEAL FOOTAGE COUNTER

87-G42-3699-13

PART #

DESCRIPTION

[9)
<

99-280-7007-02

1/4-20 X 3/4 FHS

99-280-7015-01

1/4-20 JAM NUT SST

99-280-7017-03

FLAT WASHER, 5/16 SEA GR. 8

99-280-7018-06

LOCK WASHER, #8 SPLIT

99-280-7018-07

LOCK WASHER, # 10 SPLIT

99-280-7019-08

DOWEL PIN, 1/8 X 3/8 PRECISION

99-280-8000-02

BEARING, WHEELS/DEPTH GUAGE

99-G10-7503-01

5/16 X 5/8 SHSB BLACK STEEL

99-G20-7502-05

FLAT WASHER .625 X .312 X .032 SST

99-G20-7503-09

5/16 X 3/8 SHSB BLACK STEEL

99-G20-7506-11

10/32 X 1/2 SHCS

99-G20-7510-04

FLAT WASHER, # 10 SST

99-G20-7511-03

LOCK WASHER, 1/2 INT TOOTH

99-G20-9007-03

CLAMP, CABLE 3/8"

99-G20-9011-07

CPL FEMALE RED

99-G20-9510-01

PIN, MALE AMP

99-G20-9510-03

CONN, 1 PIN PLUG

99-G20-9511-01

WIRE, 18 AWG INS (BLACK)

o

99-G20-9511-03

WIRE, 18 AWG INS (RED)

0.5

99-G20-9511-04

WIRE, 18 AWG INS (GREEN)

99-G20-9515-03

SHRINK TUBE, 1/8"

99-G20-9520-00

DISCONNECT, MALE .250

99-G20-9529-00

COUNTER, FEET OR METERS

99-G20-9530-00

SWITCH, PROX WITH COUNTER

99-G30-3618-00

ARM, COUNTER

99-G30-3618-01

BRACKET, COUNTER ARM

99-G30-3619-00

WHEEL, COUNTER

99-G30-9520-00

COUNTER, FOOT/MIN

99-G30-9520-01

SENSOR, FOOT/MIN

99-G30-9520-02

MAGNET, 1/4 X1

a1,




	176_1047323511
	87-G42-3699-00.pdf
	Sheet1


	177_1047323537
	87-G42-3699-01.pdf
	Sheet1


	178_1047323567
	87-G42-3699-02.pdf
	Sheet1


	179_1047323623
	87-G42-3699-03.pdf
	Sheet1


	180_1047323651
	87-G42-3699-04.pdf
	Sheet1


	181_1047323676
	87-G42-3699-05.pdf
	Sheet1


	182_1047323707
	87-G42-3699-06.pdf
	Sheet1


	183_1047323731
	87-G42-3699-07.pdf
	Sheet1


	184_1047323757
	87-G42-3699-08.pdf
	Sheet1


	185_1047323794
	87-G42-3699-09.pdf
	Sheet1


	186_1047323820
	187_1047323849
	87-G42-3699-11.pdf
	Sheet1


	188_1047323876
	87-G42-3699-12.pdf
	Sheet1


	189_1047323928
	87-G42-3699-13.pdf
	Sheet1


	330_1047580723
	87-G42-3699-00.pdf
	Sheet1


	331_1047581130
	87-G42-3699-01.pdf
	Sheet1


	332_1047581159
	87-G42-3699-02.pdf
	Sheet1


	333_1047581261
	87-G42-3699-03.pdf
	Sheet1


	334_1047581289
	87-G42-3699-04.pdf
	Sheet1


	335_1047581320
	87-G42-3699-05.pdf
	Sheet1


	336_1047581347
	87-G42-3699-06.pdf
	Sheet1


	337_1047581367
	87-G42-3699-07.pdf
	Sheet1


	338_1047581388
	87-G42-3699-08.pdf
	Sheet1


	339_1047581413
	87-G42-3699-09.pdf
	Sheet1


	340_1047581438
	341_1047581457
	87-G42-3699-11.pdf
	Sheet1


	342_1047581483
	87-G42-3699-12.pdf
	Sheet1


	343_1047581513
	87-G42-3699-13.pdf
	Sheet1



